Issue Date: 21 May 2019
Report No.: WE190325BC1-14
Model: FT3DR

Page 1 of 67

TEST REPORT

For

144/430MHz DIGITAL/ANALOG TRANSCEIVER (Bluetooth)

In conformity with

FCC Part 15C / RSS-247 Issue 2

Model Name: FT3DR

FCC ID: K6620725X20
ISED Cert No.: 511B-20725X20

Report No.: WE190325BC1-14

Issue Date: 21 May 2019

Prepared for
YAESU MUSEN CO.,LTD.
Tennozu Parkside Building 2-5-8 Higashi-Shinagawa,
Shinagawa-ku, Tokyo 140-0002 Japan

Prepared by
SGS Japan Inc.
3-5-23, Kitayamata, Tsuzuki-ku, Yokohama, 224-0021, Japan
Telephone: +81+(0)45- 550-3520
FAX: +81+(0)45- 592-7506

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http:/Avww.sgs.com. Attention is drawn

to the limitation of liability, indemnification and jurisdiction issues defined therein. Unless otherwise stated the results shown in this Test Report refer only to the sample(s) tested.

This Test Report cannot be reproduced expert, in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance

of this test report is unlawful and offenders may be prosecuted to the fullest extent of the law. ) .

OB L E ;;E%Zé‘ﬂf:\ H LT http://www.sgs.com TAFNATREIR Y —E AT 5 FMAICAIL TRITSHET, THLICHARIN TV L8 B9 X - i
D Fe O FEFIE O H 2 2 E <7280, fUICFHTHRLOZROIRD | Z OB S F ISR S e/ R, IR 7 v O /IR L £, ZOHE REOERLSMIIL, Beitnrno
FHIOF 2520 2 L MERT 2 2 L2507, ZOMEMEHL MM CLE, M1, WEATLHILTEETHY , EXFITH L UIENTFEEZMH L LIch 7,

SGS Japan Inc. |3-5-23, Kitayamata, Tsuzuki-ku, Yokohama 224-0021, Japan
t +81(0) 45 550 3520 f +81(0) 45 592 7506 URL: www.jp.sgs.com

| Member of the SGS Group (Société Générale de Surveillance)



Issue Date: 21 May 2019
Report No.: WE190325BC1-14

Model: FT3DR
Page 2 of 67

Table of Contents

1 GeNEral INTOTINALION.......cccvveeeereeeerreeereeeeereesesseessesssssssssssssssssesssssssssssssssssssssssssssssssssssssssssssssssssasssasssssssss I

1.1 PrOQUCE AESCIIPIION ...c.vviitiiiieiieetie ettt ettt ettt ettt e et e et eetseeteeste e teesseesseessesseesseesseesseasseessesssesssesseesseessesssesssesseenseenseans
1.2 Test(s) performed/ Summary of test result
1.3 TeSt fACIlItY c.eeueeieieieeeeeee e

1.4 Measurement uncertainty....
1.5 Summary of test results
1.6 Setup of equipment UNAEr teSt (EUT) ...ocviiiiiiiiieiieiectectectt ettt ettt te e beesbessaeseeessaeseesseesseessesseensees
1.7 EqUipmMeNt MOGITICALIONS .......eeiieriiesiieieitesieste et ete st estteste et enteestessaesseesseesseasseassesseesseesseenseenseansesssesssenseesennsesnsesnsennes
1.8 Deviation from the StANAArd ...........cc.coiiiiiiiiii ettt ettt sttt ettt sttt st

2 Test procedure and teSt dALA ......ceeievveriiirriniserisssencsssiesssncssssncssssssssssssssssssssssssssssssssssssssssssssssssssassns |

2.1 Occupied Bandwidth (20 dB) ......ccueiiiiiiiiciieieeeett ettt ettt e eesteesbeesteesbeesbeessesssessaesaesseessesssesseesseenseenseans
2.1.1 Occupied Bandwidth (99 20)........coieiieriiiii ettt ettt e st ste e be b e esbessaesseesbaesseesseessesseesseenseenseans
2.2 Hopping Carrier FreqUENCY SEPATATION .......cceervieriieieiieriierieeteetesetesseesseesseesseessesssessaesseessesssesssesssesseesseessesssesssesseessees
2.3 Number of HOPPINg CRANNEL............ooiiiieiiciecie ettt ettt et e e ae s aesseesseenseesseenseesaesseeseensesnsesnsenens
2.4 AVerage Time Of OCCUPANCY ....c.eevvieiieieriieriteteeteetesttesteeteetestesstesseesseenseasseasseassessaeseansesnsesssesssenseenseensesssesssesseensees

2.5 Peak Output POWET ......oocvieiieieiieceeec e
2.6 Conducted Spurious Emissions.........ccceceveerieiveienieneeneeeenee.
2.7 Radiated emissions (for restricted frequency band)
2.8 AC power 1ine CONAUCTEA ©IMISSIONS........ccuiiriieiietieieeteeeteeteereeeeeeteesteesteesaeesseessesseesseesseesseesseessesssessaesssesseessesnsessseeses
2.9  Radiated emiSSIONS (RECEIVET)....cc.ecouiiiiiiiiiiieitietieeeete ettt et et e ste e te e teebeettesetesteeseesseesseessesssessesseessesssesssesseenseenseans
2.10  AC power line conducted emiSSIONS (RECEIVET) ....c.vicuviiuiiiiieiiieiieiieiteeie e ete et steesveesbeeebestaesteesteeseessesssesesesseeseensenns

3 Test setup PhoOtOBraPRS c...uueiiicrivniiiniisenricnissnniicsisnniesssssnsessssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 0
3.1 RAIAEA CIMISSIONS ...euviviieriieiieiteitetent ettt ettt sttt st ettt et st besae bt e st et et et e bt sbeebeeatesse s et e besbeebeeaeennennens 65
32 AC power line CONAUCLEA @MISSIONS ... ..euieruieiieiietiestiett et et te et teste et e et e et eaeeseeestee st enseeneeeseeaseenseeseensesneesaeesseenseenseans 66

4 List of utilized test equipment / CalIDration ..........coeeenveecsennsnensecnsnensenssncnsnecsssecsaessssesssessssessaesssaes 07

History

Report No. Date Revisions Issued By
WE190325BC1-11 25 Apr. 2019 Initial Issue T. Kato
WE190325BC1-12 | 26 Apr. 2019 Revise the operating mode (Sec 2.1) T. Kato
WE190325BC1-13 | 13 May 2019 Add the test result of 99% OBW (Sec 2.1.1) T. Kato
WE190325BC1-14 | 21 May 2019 Correct the report No. in the header T. Kato

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http:/Avww.sgs.com. Attention is drawn

to the limitation of liability, indemnification and jurisdiction issues defined therein. Unless otherwise stated the results shown in this Test Report refer only to the sample(s) tested.

This Test Report cannot be reproduced expert, in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance

of this test report is unlawful and offenders may be prosecuted to the fullest extent of the law. ) .

OB L E ;;E%Zé‘ﬂf:\ H LT http://www.sgs.com TAFNATREIR Y —E AT 5 FMAICAIL TRITSHET, THLICHARIN TV L8 B9 X - i
D Fe O FEFIE O H 2 2 E <7280, fUICFHTHRLOZROIRD | Z OB S F ISR S e/ R, IR 7 v O /IR L £, ZOHE REOERLSMIIL, Beitnrno
FHIOF 2520 2 L MERT 2 2 L2507, ZOMEMEHL MM CLE, M1, WEATLHILTEETHY , EXFITH L UIENTFEEZMH L LIch 7,

SGS Japan Inc. |3-5-23, Kitayamata, Tsuzuki-ku, Yokohama 224-0021, Japan
t +81(0) 45 550 3520 f +81(0) 45 592 7506 URL: www.jp.sgs.com

Member of the SGS Group (Société Générale de Surveillance)



Issue Date: 21 May 2019
Report No.: WE190325BC1-14
Model: FT3DR

Page 3 of 67

1 General information
1.1 Product description

Test item : : 144/430MHz DIGITAL/ANALOG TRANSCEIVER (Bluetooth)

Manufacturer : YAESU MUSEN CO., LTD.

Address : Utsuroda, Morijuku, Sukagawa-shi, Fukushima-ken 962-0001 Japan

Model : FT3DR

FCCID 1 K6620725X20

ISED No. 1 511B-20725X20

Serial number : 9E010012 (for radiated test)

ES3-1 (for conducted test)

Hardware version : 9E01

Software version : Ver. 88.73 (Main), Ver. 0.70 (Sub), Ver. 92.07 (DSP)

Operating frequency : 2402 - 2480 MHz

Modulation : GFSK, n/4-DQPSK, 8DPSK (Bluetooth BR/EDR)

Antenna Gain :+2.14 dBi

Receipt date of EUT : 04 Apr. 2019

1.2

Nominal power source voltages : DC 7.4 V (Battery)

Test(s) performed/ Summary of test result

Test specification(s) : FCC CFR 47 Part 15 Subpart C
RSS-247 Issue 2, RSS-Gen Issue 5

Test method(s) : ANSI C63.10: 2013

Test(s) started : 04 Apr. 2019

Test(s) completed : 13 May 2019

Summary of test result : Complied

Note: The above judgment is only based on the measurement data and it does not include the measurement uncertainty.
Accordingly, the statement below is applied to the test result.
The EUT complies with the limit required in the standard in case that the margin is not less than the measurement
uncertainty in the Laboratory.

Compliance of the EUT is more probable than non-compliance is case that the margin is less than the measurement
uncertainty in the Laboratory.

le TG
; /
Test engineer : &

T. Kato (Testing engineer, RF/EMC Lab.)

Reviewer ﬁz # @W/ 5
H . -1

K. Onishi (Testing leader, RF/EMC Lab.)
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1.3 Test facility

The Federal Communications Commission has reviewed the technical characteristics of the test facilities at
SGS Japan Inc., located in 472, Nippa-cho, Kohoku-ku, Yokohama, 223-0057, Japan, and

has found these test facilities to be in compliance with the requirements of 47 CFR Part 15, section 2.948.
The description of the test facilities has been filed under registration number 319924 at the Office of the
Federal Communications Commission. The facility has been added to the list of laboratories performing
these test services for the public on a fee basis.

The list of all public test facilities is available on the Internet at http://www.fcc.gov.

Registered by Innovation, Science and Economic Development Canada (ISED):
The registered CAB identifier is JP0009.

Accredited by National Voluntary Laboratory Accreditation Program (NVLAP) for the emission tests
stated in the scope of the certificate under Certificate Number 200780-0

This report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the Federal Government.

NVLAD

TESTING
NVLAP LAB CODE 200780-0

1.4 Measurement uncertainty

The treatment of uncertainty is based on the general matters on the definition of uncertainty in “Guide to the
expression of uncertainty in measurement (GUM)” published by ISO. The Lab’s uncertainty is determined by
referring ETSI TR 100 028-1 V1.4.1.

The uncertainty of the measurement result in the level of confidence of approximately 95% (k=2) is as follows;

AC Conducted emission :+3.3dB (150 kHz - 30 MHz)

Radiated emission :+5.0dB (9 kHz - 30 MHz)
:£5.2dB (30 MHz - 1000 MHz)
:+4.9dB (1 GHz - 6 GHz)
:+4.9dB (6 GHz - 18 GHz)
:£5.5dB (18 GHz - 26 GHz)
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1.5 Summary of test results

Requirement Section Section Result Section in
q in FCC in RSS-247 this report
. . 6.7 .
Occupied Bandwidth (20 dB) 15.247 (a)(1) (RSS-Gen) Complied 2.1
. . 0 ) 6.7 .
Occupied Bandwidth (99 %) (RSS-Gen) Complied 2.1.1
Hopping Carrier Frequency Separation 15.247 (a)(1) 5.1 (b) Complied 2.2
Number of Hopping Channel 15.247 (a)(1)(iii) 5.1(d) Complied 2.3
Average Time of Occupancy 15.247 (a)(1)(iii) 5.1(d) Complied 2.4
Peak Output Power 15.247 (b)(1) 5.4 (b) Complied 2.5
Conducted Spurious Emissions 15.247(d) 5.5 Complied 2.6
. . . . 8.9/8.10 .
Transmitter Radiated Spurious Emissions 15.205(b)/15.209 (RSS-Gen) Complied 2.7
. o 8.8 %
AC power line conducted emissions 15.207 (RSS-Gen) N/A (%) 2.8
. .. . 7.3 .
Radiated Emissions (Receiver) - (RSS-Gen) Complied 2.9
AC power line conducted emissions 7.2 5
(Receiver) i (RSS-Gen) N/A () 2.10
(*) The EUT operate with battery powered condition only.
1.6 Setup of equipment under test (EUT)
1.6.1 Test configuration of EUT
Equipment(s) under test
No. Item Manufacture Model No. Serial No.
11 | J4#430MHz DIGITAL/ANALOG YAESUMUSEN | FT3DR 9E010012

TRANSCEIVER (for Radiated test)

144/430MHz DIGITAL/ANALOG
1-2 | TRANSCEIVER (for Conducted test) YAESU MUSEN FT3DR ES3-1

Support Equipment(s)
No. Item Manufacture Model No. Serial No.
2 | Li-ion Battery Pack | YAESU MUSEN SBR-14L1 Q37
3 | Microphone YAESU MUSEN MH-34B4B YTS07
Connected cable(s)
Cable Ferrite Length
No. Item From To Shielded Core [m]
A | Mic. Cable 1 3 No No 0.4
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1.6.2 Operating condition:

- Tx (2402MHz): The EUT is in normal transmission mode at 2402MHz (DH5/2DH5/3DHS)
- Tx (2440MHz): The EUT is in normal transmission mode at 2440MHz (DHS5/2DH5/3DHS)
- Tx (2480MHz): The EUT is in normal transmission mode at 2480MHz (DH5/2DH5/3DHS)

- Rx (2402MHz): The EUT is in normal receiving mode at 2402MHz

- Rx (2440MHz): The EUT is in normal receiving mode at 2440MHz
- Rx (2480MHz): The EUT is in normal receiving mode at 2480MHz

1.6.3 Setup diagram of tested system

1 A
Transceiver 3
(EUT)

2
Li-ion
Battery

1.7 Equipment modifications

No modifications have been made to the equipment in order to achieve compliance with the applicable
standards described in clause 1.2.

1.8 Deviation from the standard

No deviations from the standards described in clause 1.2.
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2 Test procedure and test data

2.1 Occupied Bandwidth (20 dB)

Test setup
Test setup is the following drawing. The antenna port of EUT was connected to the spectrum analyzer.

EUT | Antenna Port Spectrum
Analyzer

Test procedure
Spectrum analyzer is set as below according to ANSI C63.10 clause 6.9.2
-RBW :1to5 % of OBW - VBW >3 x RBW
-Span: OBWx2to5 - Trace : Max hold

Limitation
There are no limitations.
The measurement value is used for the emission designator.

Test equipment used (refer to List of utilized test equipment)

[ TRo6 | cCL31 | - |

Test results

Tested sample: 1-2

Transmission Occupied Occupied Occupied
Frequency Bandwidth [MHz] Bandwidth [MHz] Bandwidth [MHz]
[MHz] DHS5 2DHS5 3DHS5
2402 0.810 1.181 1.203
2440 0.808 1.210 1.204
2480 0.811 1.180 1.204
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[Chart]
Operating condition: Tx 2402 MHz DHS5
@ “RBW 20 kHz Marker 1 [T1 ]
VBW 50 kHz -3.26 dBm
Ref 20 dBm *Att 20 dB SWT 85 ms 2.402001750 GHz
20 ndB [[T1] 2(¢.00 dB
BW 8(Q9.750000000 kHz
10 Temp |1 [T1 ndB] |
-23.16 dBm
2.401594750 GHz
B S i
-23.29 dBm
2.402404500 GHz|[1pr
—--10
| o0 il

3DB
AC

-80

Center 2.402 GHz 500 kHz/ Span 5 MHz
Tested Date: 12 Apr. 2019 Temperature: 21 degC
Humidity: 33% Atmos. Press: 1018 hPa
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2.1.1 Occupied Bandwidth (99 %)

Test setup
Test setup is the following drawing. The antenna port of EUT was connected to the spectrum analyzer.

EUT | _Antenna Port Spectrum
Analyzer

Test procedure
Spectrum analyzer is set as below according to ANSI C63.10 clause 6.9.3
-RBW :1to5 % of OBW - VBW >3 x RBW
-Span: OBWx 1.5t0 5 - Trace : Max hold

Limitation
There are no limitations.
The measurement value is used for the emission designator.

Test equipment used (refer to List of utilized test equipment)

[ TRO6 | cCL31 | - |

Test results

Tested sample: 1-2

Transmission Occupied Occupied Occupied
Frequency Bandwidth [MHz] Bandwidth [MHz] Bandwidth [MHz]
[MHz] DHS5 2DHS5 3DHS5S
2402 0.859 1.165 1.158
2440 0.854 1.165 1.158
2480 0.854 1.166 1.158
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[Chart]

Operating condition: Tx 2402 MHz DHS5

@ “RBW 20 kHz Marker 1 [T1 ]
VBW 50 kHz -3.46 dBm
Ref 20 dBm “Att 20 dB SWT 30 ms 2.401998800 GHz
20 0BW8H9.200004000 kHz
Temp (1 [T1 OBW]
10 —23.40 dBm

2.401570400 GHz

Temp [2 [T1 0BwW]
Lo 24 39 ag

2.402429600 GHz
L-10 ,\/\4

j \\fu(\T
WV
\m . o
A/ W M)

W Wl
LA

=y
)

70

-80

Center 2.402 GHz 300 kHz/ Span 3 MHz
Tested Date: 13 May 2019 Temperature: 24 degC
Humidity: 49 % Atmos. Press: 1020 hPa
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2.2 Hopping Carrier Frequency Separation

Test setup
Test setup is the following drawing. The antenna port of EUT was connected to the spectrum analyzer.

EUT | Antenna Port Spectrum
Analyzer

Test procedure
Spectrum analyzer is set as below according to ANSI C63.10 clause 7.8.2
- RBW: about 30% of OBW - VBW > RBW
- Trace : Max hold

Applicable rule and limitation
FCC 15.247 (a)(1)
RSS-247 Sec. 5.1 (b)

Frequency hopping systems operating in the 2400 - 2483.5 MHz band may have hopping channel carrier
frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater.

Limit: ~ more than 540 kHz (2/3 of 20 dB OBW)

Test equipment used (refer to List of utilized test equipment)

| TRO6 | CL31 | |

Test results - Complied with requirement

Test Data

Tested sample: 1-2

Frequency Separation
[kHz] Result
1000 Pass
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2.3 Number of Hopping Channel

Test setup
Test setup is the following drawing. The antenna port of EUT was connected to the spectrum analyzer.

EUT | Antenna Port Spectrum
Analyzer

Test procedure
Spectrum analyzer is set as below according to ANSI C63.10 clause 7.8.3
- RBW: about 30% of OBW - VBW > RBW
- Trace : Max hold

Applicable rule and limitation
FCC 15.247 (a)(1)(iii)
RSS-247 Sec. 5.1 (d)

Frequency hopping systems in the 2400 - 2483.5 MHz band shall use at least 15 channels.

Test equipment used (refer to List of utilized test equipment)

| TRO6 | CL31 |

Test results - Complied with requirement

Test Data

Tested sample: 1-2

Number of channel Result

79 Pass
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24 Average Time of Occupancy

Test setup
Test setup is the following drawing. The antenna port of EUT was connected to the spectrum analyzer.

Spectrum
Analyzer

EUT

Antenna Port

Test procedure
Spectrum analyzer is set as below according to ANSI C63.10 clause 7.8.4
- RBW < Channel separation
- Trace : Max hold

Applicable rule and limitation
FCC 15.247 (a)(1)(iii)
RSS-247 Sec. 5.1 (d)

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period of
0.4 seconds multiplied by the number of hopping channels employed.

Test equipment used (refer to List of utilized test equipment)

| TRO6 | cCL31 |

Test results - Complied with requirement

Test Data
Tested sample: 1-2
Observed Pulse width Obsprvation The number Time of Result
Frequency [ms] Time [s] of pulse (*) | occupancy [s]
2440 MHz (DM1) 0.369 31.6 32 0.118 (*) Pass
2440 MHz (DH3) 1.618 316 16 0.259 (%) Pass
2440 MHz (DHS5) 2.886 31.6 11 0.317 (%) Pass

(*) The number of pulse was captured within a period of 10% observation time.
The test result was calculated as below

Average time of occupancy
= (The number of captured pulse) x (Single Pulse width) x (100% / 10%)
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2.5 Peak Output Power

Test setup
Test setup is the following drawing. The antenna port of EUT was connected to the spectrum analyzer.

Spectrum
Analyzer

EUT | Antenna Port

Test procedure
Spectrum analyzer is set as below according to ANSI C63.10 clause 7.8.5
-RBW > OBW - VBW > RBW
- Span: about 5 times of OBW - Trace : Max hold

Applicable rule and limitation
FCC 15.247(b)(1)
RSS-247 Sec. 5.4 (b)

For frequency hopping systems operating in the 2400 - 2483.5 MHz band employing at least
75 non-overlapping hopping channels : 1 w (+30 dBm)
For all other frequency hopping systems in the 2400 -2483.5 MHz band : 0.125 w (+21 dBm)

Test equipment used (refer to List of utilized test equipment)

| TRO6 | cCL31 |

Test results - Complied with requirement

Test Data

Tested sample: 1-2

Transmission Output Power | Output Power | Output Power Limit
Frequency DHS5 2DHS5 3DHS5 [dBm] Result
[MHZz] [dBm] [dBm] [dBm]
2402 -2.0 -0.7 -0.1 30 Pass
2440 -0.2 -0.8 -0.2 30 Pass
2480 -3.6 -2.1 -1.6 30 Pass
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2.6 Conducted Spurious Emissions

Test setup
Test setup is the following drawing. The antenna port of EUT was connected to the spectrum analyzer.

EUT | Antenna Port Spectrum
Analyzer

Test procedure
Spectrum analyzer is set as below according to ANSI C63.10 clause 7.8.8
-RBW : 100 kHz - VBW : 300 kHz
- Detector : Peak - Trace : Max hold

Limitation
FCC 15.247(d)
RSS-247 Sec. 5.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or

digitally modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power limits.

Test equipment used (refer to List of utilized test equipment)

[ TRO6 | cCL31 | |

Test results - Complied with requirement
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Frequency Spurious level Carrier level 20dB below
[MHz] [dBm] [dBm] [dBm]
Note: All emissions have more than 20 dB margin.
Operating mode: Tx 2402 MHz (2DH5)
Frequency Spurious level Carrier level 20dB below
[MHz] [dBm] [dBm] [dBm]
Note: All emissions have more than 20 dB margin.
Operating mode: Tx 2402 MHz (3DH5)
Frequency Spurious level Carrier level 20dB below
[MHz] [dBm] [dBm] [dBm]
Note: All emissions have more than 20 dB margin.
Operating mode: Tx 2440 MHz (DH5)
Frequency Spurious level Carrier level 20dB below
[MHZz] [dBm] [dBm] [dBm]
Note: All emissions have more than 20 dB margin.
Operating mode: Tx 2440 MHz (2DH5)
Frequency Spurious level Carrier level 20dB below
[MHZz] [dBm] [dBm] [dBm]
Note: All emissions have more than 20 dB margin.
Operating mode: Tx 2440 MHz (3DH5)
Frequency Spurious level Carrier level 20dB below
[MHZz] [dBm] [dBm] [dBm]

Note: All emissions have more than 20 dB margin.
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Operating mode: Tx 2480 MHz (DH5)

Frequency Spurious level Carrier level 20dB below
[MHz] [dBm] [dBm] [dBm]
Note: All emissions have more than 20 dB margin.
Operating mode: Tx 2480 MHz (2DH5)
Frequency Spurious level Carrier level 20dB below
[MHz] [dBm] [dBm] [dBm]
Note: All emissions have more than 20 dB margin.
Operating mode: Tx 2480 MHz (3DH5)
Frequency Spurious level Carrier level 20dB below
[MHz] [dBm] [dBm] [dBm]
Note: All emissions have more than 20 dB margin.
[Chart]  Tx 2440MHz (3DH5)
® ‘ Vo 300 ks ® o soo ke e e
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“RBW 100 kHz
VBW 300 kHz
SWT 200 ms

D1 -22.

2 dBm

Start 5 GHz 200 MHz/ Stop 7 GHz
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VBW 300 kHz
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L LA]
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ps
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-
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® “RBW 100 kHz ® “RBW 100 kHz
VBW 300 kHz VBW 300 kHz

Ref 20 dBm “Att 35 dB “SWT 200 ms Ref 20 dBm “Att 35 dB SWT 200 ms
20 20
L (Al L
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D!
L. F-10
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D1 -22.%2 dBm D1 -22.%2 dBm
[ F-30
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- C {--40-
- 50
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Start 11 GHz 200 MHz/ Stop 13 GHz Start 13 GHz 200 MHz/ Stop 15 GHz

® “RBW 100 kHz ® RBW 100 kHz
VBW 300 kHz VBW 300 kHz

Ref 20 dBm Att 35 dB “SWT 200 ms Ref 20 dBm “Att 35 dB “SWT 200 ms

20 20

D1 -22.32 dBm D1 -22.32 dBm
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[Band edge]

Tx 2402 MHz DHS5 Tx 2480MHz DH5

“RBW 100 kHz Marker 1 [T1 ] RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz -2.17 dBm VBW 300 kHz -3.99 dBm
Ref 20 dBm “Att 30 dB “SWT 100 ms 2.402164500 GHz Ref 20 dBm “Att 30 dB “SWT 100 ms 2.480001000 GHz
20 20
L LAl L LA

A A

D1 -22.17 dBm
/' /01 -23.49 dBm

AL AL

Center 2.4 GHz 500 kHz/ Span 5 MHz Center 2.4835 GHz 1 MHz/ Span 10 MHz

Tx 2402 MHz 2DHS Tx 2480MHz 2DHS5

® “RBW 100 kHz Marker 2 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 39.47 dBm VBW 300 kHz 4.01 dBm
Ref 20 dBm “Att 30 dB “SWT 100 ms 2.399999429 GHz Ref 20 dBm “Att 30 dB SWT 100 ms 2.479997500 GHz
20 Markdr 1 [T1[] 20
-2.25 dBm
L 2402001000 ciz {WM L
EWE - .

- v t-20-
b1 —22.%5 dBm !
f ‘! D1 -24.01 dBm

AL AL

Center 2.4 GHz 500 kHz/ Span 5 MHz Center 2.4835 GHz 1 MHz/ Span 10 MHz
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“RBW 100 kHz Marker 2 [T1 ] “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 39.26 dBm VBW 300 kHz 3.91 dBm
Ref 20 dBm “Att 30 dB “SWT 100 ms 2.400000000 GHz Ref 20 dBm “Att 30 dB *SWT 100 ms 2.479835500 GHz
20 Markdr 1 [T1[] 20
-2.17 dBm
L 2.401831750 GHz [N L
1 AR .
1
T
v
M TOF ToF
L F-10-
ps
L. t-20-
FE———b1 —22.17 dBm I I

f D1 -23. {dsm

Tested Date: 12 Apr. 2019 Temperature: 21 degC
Humidity: 33% Atmos. Press: 1018 hPa
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2.7 Radiated emissions (for restricted frequency band)

Test setup
Test setup was implemented according to the method of ANSI C63.10 clause 6 .

Test procedure
Measurement procedures were implemented according to the method of ANSI C63.10 clauses 6.
The test receiver is set as below

[9 - 150 kHz]
RBW: 200 Hz, Detector: QP

[150 kHz - 30 MHz]
RBW: 9 kHz, Detector: QP

[30 - 1000 MHz]
RBW: 120 kHz, Detector: QP

[above 1000 MHz]
RBW: 1 MHz, Detector: Ave/PK

Applicable rule and limitation
RSS-Gen Sec. 8.10
FCC 15.205 restricted bands of operation
Except as shown in paragraph 15.205 (d) of this section, only spurious emissions are permitted in any of
the frequency bands listed below:

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 -410 45-5.15
0.490-0.510 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215-6.218 74.8 -75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8 - 1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 -2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 - 173.2 3332 -3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 38.6 -

The field strength of emissions appearing within these frequency bands shall not exceed the limits shown in
FCC 15.209. At frequencies equal to or less than 1000 MHz, compliance with the limits in FCC 15.209
shall be demonstrated using measurement instrumentation employing a CISPR quasi-peak detector. Above
1000 MHz, compliance with the emission limits in Section 15.209 shall be demonstrated based on the
average value of the measured emissions.
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Frequency Field Strength Measurement Field Strength
[MHz] [WV/m] Distance [m] [dBuV/m]
30— 88 100 3 40.0
88 -216 150 3 43.5

216 — 960 200 3 46.0

Above 960 500 3 53.9

In the emission table above, the tighter limit applies at the band edges.
The emission limits shown in the above table are based on measurements employing a quasi-peak detector.

Test results - Complied with requirement

Test equipment used (refer to List of utilized test equipment)

ACO1
DHO06

CL11 PR12

CHO1

TRO6
SHO1

PR21
LP06

BAO7
LPF1

CL30
HPF4

CL38

Test software used
EMI1 Ver.5.9

Calculation method
The Correction Factor and Result are calculated as followings.

Correction Factor [dB/m] = Ant. Factor [dB/m] + Loss [dB] — Gain [dB]
Result [dBuV/m] = Reading [dBuV] + Correction Factor [dB/m]
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Test Data (below 30MHz)

1-1
Tx 2440MHz DH5 Z-plane

Tested sample:
Worst operating mode:

[Emission level]

No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
) [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] ’
Note: All emissions were under noise floor.
[Chart]
130 ”‘\_‘\ <Lmit Lne>
120 - Lmitt = ——
I <Data Line>
110 . 0deg = ——
100 90deg
<Marker>
T 9% - Odeg QP ¢
= ¥
= 80 90dez QP
— 70 S
E H\\‘.r o e

-fo 2 u,,%m

ok 20k 50k 100k 200k 500k 1M

Frequency [Hz]

M

wn
-

f 10M 20M30M
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Test Data (30 - 1000MHz)

Tested sample:

Operating mode:
Emission level]

1-1

Tx 2402MHz DH5 X-plane
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No. Frequency | Reading | Factor Loss Gain Result Limit Margin Ant.
[MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBpV/m] [dB]
1 375.850 36.4 15.7 10.3 30.2 322 46.0 13.8 Hori.
2 531.925 233 17.8 11.3 30.1 223 46.0 23.7 Hori.
3 873.719 24.6 20.3 13.0 29.5 28.4 46.0 17.6 Hori.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2402MHz DH5 Y-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBpV/m] [dB] )
1 375.850 31.7 15.7 10.3 30.2 27.5 46.0 18.5 Hori.
2 543.998 23.7 17.9 114 30.1 22.9 46.0 23.1 Hori.
3 535.997 27.9 17.8 11.4 30.1 27.0 46.0 19.0 Vert.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2402MHz DH5 Z-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBpV/m] [dB] )
1 551.905 225 18.0 114 30.1 21.8 46.0 242 Hori.
2 543.997 30.1 17.9 11.4 30.1 29.3 46.0 16.7 Vert.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2402MHz 2DH5 X-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
| [MHgz] [dBuV] | [dB/m] | [dB] [dB] |[dBpV/m] |[dBuV/m]| [dB] :
1 375.850 35.9 15.7 10.3 30.2 31.7 46.0 14.3 Hori.
2 527.948 23.8 17.7 113 30.1 22.7 46.0 233 Hori.
3 904.659 23.6 20.5 13.1 29.2 28.0 46.0 18.0 Hori.

Note: All other emissions are under noise floor.
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SGS

Operating mode:  Tx 2402MHz 2DH5 Y-plane

Emission level]

No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 375.850 31.7 15.7 10.3 30.2 27.5 46.0 18.5 Hori.
2 415.999 25.3 16.5 10.6 30.2 22.2 46.0 23.8 Hori.
3 487.997 24.2 17.2 11.1 30.2 223 46.0 23.7 Hori.
4 587.997 27.5 18.5 11.6 30.1 27.5 46.0 18.5 Vert.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2402MHz 2DH5 Z-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 587.306 21.8 18.4 11.6 30.1 21.7 46.0 24.3 Hori.
2 375.850 29.9 15.7 10.3 30.2 25.7 46.0 20.3 Vert.
3 407.998 29.9 16.4 10.6 30.2 26.7 46.0 19.3 Vert.
4 551.998 30.1 18.0 114 30.1 294 46.0 16.6 Vert.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2402MHz 3DH5 X-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 375.850 35.9 15.7 10.3 30.2 31.7 46.0 14.3 Hori.
2 559.955 22.3 18.1 11.4 30.1 21.7 46.0 24.3 Hori.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2402MHz 3DHS5 Y-plane
Emission level]
No. Frequency | Reading | Factor Loss Gain Result Limit Margin Ant.
[MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB]
1 375.850 31.7 15.7 10.3 30.2 27.5 46.0 18.5 Hori.
2 656.945 22.5 18.7 12.0 30.2 23.0 46.0 23.0 Vert.

Note: All other emissions are under noise floor.
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Operating mode:
Emission level]

Tx 2402MHz 3DH5 Z-plane

No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] ’
1 375.850 30.2 15.7 10.3 30.2 26.0 46.0 20.0 Hori.
2 416.700 21.7 16.5 10.6 30.2 18.6 46.0 27.4 Hori.
3 618.149 21.5 18.6 11.7 30.2 21.6 46.0 24.4 Hori.
4 375.850 28.7 15.7 10.3 30.2 24.5 46.0 21.5 Vert.
5 559.997 29.7 18.1 11.4 30.1 29.1 46.0 16.9 Vert.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2440MHz DH5 X-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHZz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 375.850 349 15.7 10.3 30.2 30.7 46.0 15.3 Hori.
2 416.004 31.5 16.5 10.6 30.2 28.4 46.0 17.6 Hori.
3 535.998 24.1 17.8 11.4 30.1 23.2 46.0 22.8 Hori.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2440MHz DH5 Y-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 375.850 31.6 15.7 10.3 30.2 27.4 46.0 18.6 Hori.
2 479.998 26.9 17.2 11.1 30.2 25.0 46.0 21.0 Hori.
3 536.004 27.6 17.8 11.4 30.1 26.7 46.0 19.3 Vert.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2440MHz DH5 Z-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 375.850 31.5 15.7 10.3 30.2 27.3 46.0 18.7 Hori.
2 527.851 22.4 17.7 11.3 30.1 21.3 46.0 24.7 Hori.
3 217.191 22.5 11.9 9.0 30.2 13.2 46.0 32.8 Vert.
4 375.850 30.8 15.7 10.3 30.2 26.6 46.0 19.4 Vert.
5 544.004 30.3 17.9 11.4 30.1 29.5 46.0 16.5 Vert.

Note: All other emissions are under noise floor.
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Operating mode:
Emission level]

Tx 2440MHz 2DH5 X-plane

No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 375.850 35.2 15.7 10.3 30.2 31.0 46.0 15.0 Hori.
2 408.004 28.7 16.4 10.6 30.2 25.5 46.0 20.5 Hori.
3 488.004 28.9 17.2 11.1 30.2 27.0 46.0 19.0 Hori.
4 508.002 26.9 17.4 11.2 30.1 254 46.0 20.6 Hori.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2440MHz 2DH5 Y-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 375.850 31.7 15.7 10.3 30.2 27.5 46.0 18.5 Hori.
2 404.003 25.2 16.4 10.5 30.2 21.9 46.0 24.1 Hori.
3 552.005 27.0 18.0 11.4 30.1 26.3 46.0 19.7 Vert.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2440MHz 2DH5 Z-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 451.617 21.7 16.9 10.9 30.2 19.3 46.0 26.7 Hori.
2 375.850 29.5 15.7 10.3 30.2 25.3 46.0 20.7 Vert.
3 416.001 27.9 16.5 10.6 30.2 24.8 46.0 21.2 Vert.
4 531.998 30.1 17.8 11.3 30.1 29.1 46.0 16.9 Vert.
5 552.002 31.0 18.0 11.4 30.1 30.3 46.0 15.7 Vert.
6 559.998 29.8 18.1 11.4 30.1 29.2 46.0 16.8 Vert.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2440MHz 3DH5 X-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
| [MHgz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m]|[dBpV/m]| [dB] :
1 375.850 35.5 15.7 10.3 30.2 31.3 46.0 14.7 Hori.
2 412.002 28.2 16.5 10.6 30.2 25.1 46.0 20.9 Hori.
3 809.996 22.0 19.9 12.7 29.9 24.7 46.0 213 Hori.
4 893.408 23.3 20.4 13.1 29.3 27.5 46.0 18.5 Hori.

Note: All other emissions are under noise floor.

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http:/Avww.sgs.com. Attention is drawn
to the limitation of liability, indemnification and jurisdiction issues defined therein. Unless otherwise stated the results shown in this Test Report refer only to the sample(s) tested.
This Test Report cannot be reproduced expert, in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance

of this test report is unlawful and offenders may be prosecuted to the fullest extent of the law. ) .
C OB BT RS, H LI http://www.sgs.com TAFA AR —E RIS TR FMICAIL TRITSNET, £HOICHLEN T BED 85 S F - 4l
ORI K S FERFEOE H 2 Z i F<EE 0, IR ORVIRY  ZORMBEE EIC RSN fR L, BTV ORICBL T, ZOHHZEOERDSMIT, WD H0

TRIOHF T 215 - LM T 5 2 AU ET, COREREEEZMTES, hit, LSATH 2 L HEETH ) . BREIH L CIEENFREZ# LS - LIk £,

SGS Japan Inc. |3-5-23, Kitayamata, Tsuzuki-ku, Yokohama 224-0021, Japan
t +81(0) 45 550 3520 f +81(0) 45 592 7506

URL: www.jp.sgs.com

Member of the SGS Group (Société Générale de Surveillance)




Issue Date: 21 May 2019
Report No.: WE190325BC1-14
Model: FT3DR

Page 34 of 67

SGS

Operating mode:
Emission level]

Tx 2440MHz 3DH5 Y-plane

No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 375.850 31.7 15.7 10.3 30.2 27.5 46.0 18.5 Hori.
2 750.444 22.0 19.3 12.4 30.2 23.5 46.0 22.5 Hori.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2440MHz 3DH5 Z-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 745.013 22.0 19.2 12.4 30.2 23.4 46.0 22.6 Hori.
2 932.883 21.5 20.7 13.3 28.9 26.6 46.0 19.4 Hori.
3 375.850 30.2 15.7 10.3 30.2 26.0 46.0 20.0 Vert.
4 408.004 26.7 16.4 10.6 30.2 23.5 46.0 22.5 Vert.
5 531.997 30.5 17.8 11.3 30.1 29.5 46.0 16.5 Vert.
6 552.001 30.7 18.0 11.4 30.1 30.0 46.0 16.0 Vert.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2480MHz DH5 X-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 375.850 32.5 15.7 10.3 30.2 28.3 46.0 17.7 Hori.
2 524.000 26.6 17.7 11.3 30.1 25.5 46.0 20.5 Hori.
3 607.577 21.5 18.6 11.6 30.1 21.6 46.0 244 Hori.
4 946.364 24.8 20.8 13.4 28.7 30.3 46.0 15.7 Hori.
5 217.773 222 11.9 9.0 30.2 12.9 46.0 33.1 Vert.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2480MHz DH5 Y-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 375.850 32.6 15.7 10.3 30.2 28.4 46.0 17.6 Hori.
2 455.998 22.6 16.9 11.0 30.2 20.3 46.0 25.7 Hori.
3 559.996 28.0 18.1 114 30.1 274 46.0 18.6 Vert.
4 624.001 25.7 18.6 11.8 30.2 25.9 46.0 20.1 Vert.

Note: All other emissions are under noise floor.
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Operating mode:
Emission level]

Tx 2480MHz DH5 Z-plane

No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 352.001 31.2 15.0 10.1 30.2 26.1 46.0 19.9 Hori.
2 375.850 31.5 15.7 10.3 30.2 27.3 46.0 18.7 Hori.
3 954.899 22.8 20.9 13.4 28.6 28.5 46.0 17.5 Hori.
4 352.002 29.9 15.0 10.1 30.2 24.8 46.0 21.2 Vert.
5 375.850 30.7 15.7 10.3 30.2 26.5 46.0 19.5 Vert.
6 412.002 27.9 16.5 10.6 30.2 24.8 46.0 21.2 Vert.
7 552.003 29.9 18.0 11.4 30.1 29.2 46.0 16.8 Vert.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2480MHz 2DH5 X-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
| [MHgz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m]|[dBpV/m]| [dB] :
1 344.003 28.5 14.8 10.1 30.2 23.2 46.0 22.8 Hori.
2 375.850 36.6 15.7 10.3 30.2 324 46.0 13.6 Hori.
3 424.004 30.6 16.6 10.7 30.2 27.7 46.0 18.3 Hori.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2480MHz 2DHS5 Y-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
| [MHgz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m]|[dBpV/m]| [dB] :
1 375.850 324 15.7 10.3 30.2 28.2 46.0 17.8 Hori.
2 572.010 23.1 18.3 11.5 30.1 22.8 46.0 23.2 Hori.
3 568.001 27.7 18.2 115 30.1 273 46.0 18.7 Vert.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2480MHz 2DH5 Z-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
| [MHgz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m]|[dBpV/m]| [dB] :
1 375.850 32.2 15.7 10.3 30.2 28.0 46.0 18.0 Hori.
2 756.166 22.3 19.4 12.4 30.2 23.9 46.0 22.1 Hori.
3 375.850 31.3 15.7 10.3 30.2 27.1 46.0 18.9 Vert.
4 528.006 29.1 17.7 11.3 30.1 28.0 46.0 18.0 Vert.

Note: All other emissions are under noise floor.
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Operating mode:  Tx 2480MHz 3DH5 X-plane

Emission level]

No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 375.850 35.0 15.7 10.3 30.2 30.8 46.0 15.2 Hori.
2 404.000 28.2 16.4 10.5 30.2 24.9 46.0 21.1 Hori.
3 500.004 26.9 17.3 11.2 30.1 25.3 46.0 20.7 Hori.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2480MHz 3DH5 Y-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 375.850 322 15.7 10.3 30.2 28.0 46.0 18.0 Hori.
2 412.004 25.5 16.5 10.6 30.2 22.4 46.0 23.6 Hori.
3 528.004 29.6 17.7 11.3 30.1 28.5 46.0 17.5 Vert.
4 544.002 28.8 17.9 114 30.1 28.0 46.0 18.0 Vert.
5 572.005 28.4 18.3 11.5 30.1 28.1 46.0 17.9 Vert.
Note: All other emissions are under noise floor.
Operating mode:  Tx 2480MHz 3DH5 Z-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 375.850 32.5 15.7 10.3 30.2 28.3 46.0 17.7 Hori.
2 568.005 23.1 18.2 11.5 30.1 22.7 46.0 23.3 Hori.
3 375.850 304 15.7 10.3 30.2 26.2 46.0 19.8 Vert.
4 520.003 28.3 17.6 11.3 30.1 27.1 46.0 18.9 Vert.
5 544.002 29.7 17.9 11.4 30.1 28.9 46.0 17.1 Vert.

Note: All other emissions are under noise floor.
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Test Data (1 - 12GHz)

Tested sample:

Operating mode:
Emission level]

1-1

Tx 2402MHz DH5 X-plane
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Frequency Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. PK Ave PK Ave PK Ave PK Ave Ant.
MHZ) 1 iguvy | (aBuvy | 19B) | [aBuvim] | [dBuv/m] | [dBuV/m] |[dBuv/m]| [dB] | [dB]
1 | 3678.014 | 51.7 48.3 -0.2 51.5 48.1 73.9 53.9 22.4 5.8 | Hori.
2 | 4804.000 | 49.8 44.9 3.2 53.0 48.1 73.9 53.9 20.9 5.8 | Hori.
3 | 3678.035 | 52.0 48.7 -0.2 51.8 48.5 73.9 53.9 22.1 5.4 Vert.
4 | 4804.000 | 49.4 449 3.2 52.6 48.1 73.9 53.9 21.3 5.8 | Vert.
Note: All other emissions have more than 20 dB margin.
Operating mode:  Tx 2402MHz DH5 Y-plane
Emission level]
.| Feaeney [FEgae] RAte [ pu] Rt [ Rt [ i [ ot Thign g [
MHz] gy | faBav] | 198! | [aBuv/m] | [dBuv/m] | [dBuV/m] | [dBuv/m]| [dB] | [dB]
1 | 3677.995 | 54.8 52.8 -0.2 54.6 52.6 73.9 53.9 19.3 1.3 | Hori.
2 | 4804.000 | 50.3 46.2 3.2 53.5 494 73.9 53.9 20.4 4.5 Hori.
3 | 8361.864 | 42.5 29.8 8.7 51.2 38.5 73.9 53.9 2277 | 154 | Hori.
4 | 3677.994 | 49.6 45.8 -0.2 49.4 45.6 73.9 53.9 24.5 8.3 Vert.
5 | 4804.000 | 49.7 452 3.2 52.9 48.4 73.9 53.9 21.0 5.5 Vert.
Note: All other emissions have more than 20 dB margin.
Operating mode:  Tx 2402MHz DH5 Z-plane
[Emission level]
.| Freaeney [FEge] RAte T pu] Rt [ Kot [ i [ ot Thign g [
MAz] 1 gy | raBav] | 198 | [aBuv/m] | [dBuv/m] | [dBuV/m] | [dBuv/m]| [dB] | [dB]
1 | 3678.032 | 51.6 48.1 -0.2 51.4 47.9 73.9 53.9 22.5 6.0 | Hori.
2 | 4804.000 | 49.5 447 3.2 52.7 47.9 73.9 53.9 21.2 6.0 | Hori.
3 | 3678.022 | 51.5 48.5 -0.2 51.3 48.3 73.9 53.9 22.6 5.6 | Vert.
4 | 4804.000 | 51.1 47.2 3.2 54.3 50.4 73.9 53.9 19.6 3.5 Vert.

Note: All other emissions have more than 20 dB margin.
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Operating mode:  Tx 2402MHz 2DH5 X-plane
Emission level]

Fr N Reading | Reading C Factor Result Result Limit Limit | Margin | Margin
No. [e;}[‘g ]cy PK Ave T dag]o PK Ave PK Ave PK | Ave | Ant
z [dBuV]| [dBuV] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3678.058 | 51.9 49.2 -0.2 51.7 49.0 73.9 53.9 22.2 4.9 Hori.
2 | 4804.000 | 46.7 38.2 32 49.9 41.4 73.9 53.9 24.0 12.5 | Hori.
3 | 3678.065 | 52.1 49.0 -0.2 51.9 48.8 73.9 53.9 22.0 5.1 Vert.
4 | 4804.000 | 48.6 41.1 32 51.8 44.3 73.9 53.9 22.1 9.6 Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2402MHz 2DHS5 Y-plane
Emission level]

Fr N Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. F&‘I‘_‘;Z]Cy PK Ave | dg]" PK Ave PK Ave PK | Ave | Ant
[dBuV]| [dBuV] [dBuV/m]|[dBuV/m] |[dBuV/m] | [dBuV/m]| [dB] [dB]
1 | 3678.057 | 54.4 52.3 -0.2 54.2 52.1 73.9 53.9 19.7 1.8 Hori.
2 | 4804.000 | 47.9 40.4 3.2 51.1 43.6 73.9 53.9 22.8 10.3 | Hori.
3 | 3678.064 | 51.5 48.6 -0.2 51.3 48.4 73.9 53.9 22.6 5.5 Vert.
4 | 4804.000 | 474 394 3.2 50.6 42.6 73.9 53.9 23.3 113 | Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2402MHz 2DH5 Z-plane
Emission level]

F Reading| Reading C Fact Result Result Limit Limit | Margin | Margin
No. r[el\‘}[lll_fn]cy PK Ave [T dag]or PK Ave PK Ave PK | Ave | Ant
z [dBuV]| [dBuV] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3678.066 | 53.9 51.7 -0.2 53.7 51.5 73.9 53.9 20.2 2.4 Hori.
2 | 4804.000 | 48.2 40.6 32 514 43.8 73.9 53.9 22.5 10.1 Hori.
3 | 3678.062 | 50.7 47.2 -0.2 50.5 47.0 73.9 53.9 23.4 6.9 Vert.
4 | 4804.000 | 48.9 41.3 3.2 52.1 44.5 73.9 53.9 21.8 9.4 Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2402MHz 3DH5 X-plane
Emission level]

F Reading| Reading C Fact Result Result Limit Limit | Margin | Margin
No. r&%‘gn]cy PK Ave | d*g]or PK Ave PK Ave PK | Ave | Ant
z [dBuV] | [dBuV] [dBuV/m]|[dBuV/m]|[dBpV/m]|[dBuV/m]| [dB] [dB]
1 | 3678.103 | 51.4 48.6 -0.2 51.2 48.4 73.9 53.9 22.7 5.5 Hori.
2 | 4804.000 | 46.8 38.6 32 50.0 41.8 73.9 53.9 23.9 12.1 Hori.
3 | 3678.106 | 51.9 49.2 -0.2 51.7 49.0 73.9 53.9 22.2 4.9 Vert.
4 | 4804.000 | 50.2 43.1 3.2 53.4 46.3 73.9 53.9 20.5 7.6 Vert.

Note: All other emissions have more than 20 dB margin.
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Operating mode:  Tx 2402MHz 3DH5 Y-plane
Emission level]

Fr N Reading | Reading C Factor Result Result Limit Limit | Margin | Margin
No. [e;}[‘g ]Cy PK Ave T dag]o PK Ave PK Ave PK | Ave | Ant
z [dBuV]| [dBuV] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3678.061 | 54.6 52.7 -0.2 54.4 52.5 73.9 53.9 19.5 1.4 Hori.
2 | 4804.000 | 50.2 43.2 32 534 46.4 73.9 53.9 20.5 7.5 Hori.
3 | 3678.016 | 50.5 47.0 -0.2 50.3 46.8 73.9 53.9 23.6 7.1 Vert.
4 | 4804.000 | 47.5 39.3 3.2 50.7 42.5 73.9 53.9 23.2 114 | Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2402MHz 3DH5 Z-plane
Emission level]

Fr N Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. F&‘I‘_‘;Z]Cy PK Ave | dg]" PK Ave PK Ave PK | Ave | Ant
[dBuV]| [dBuV] [dBuV/m]|[dBuV/m] |[dBuV/m] | [dBuV/m]| [dB] [dB]
1 | 3678.023 | 53.3 51.1 -0.2 53.1 50.9 73.9 53.9 20.8 3.0 Hori.
2 | 4804.000 | 48.3 40.5 3.2 51.5 43.7 73.9 53.9 22.4 10.2 | Hori.
3 ] 3677.990 | 49.3 454 -0.2 49.1 45.2 73.9 53.9 24.8 8.7 Vert.
4 | 4804.000 | 49.6 42.3 3.2 52.8 45.5 73.9 53.9 21.1 8.4 Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2440MHz DH5 X-plane
[Emission level]

F Reading| Reading C Fact Result Result Limit Limit | Margin | Margin
No. r[el\c/l[‘ll_fn]cy PK Ave |7 d*g]or PK Ave PK Ave PK | Ave | Ant
z [dBuV] | [dBuV] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3678.057 | 524 49.6 -0.2 52.2 49.4 73.9 53.9 21.7 4.5 Hori.
2 | 4880.000 | 50.0 45.5 3.6 53.6 49.1 73.9 53.9 20.3 4.8 Hori.
3 | 3678.069 | 52.2 49.7 -0.2 52.0 49.5 73.9 53.9 21.9 4.4 Vert.
4 | 4880.000 | 52.2 48.6 3.6 55.8 52.2 73.9 53.9 18.1 1.7 Vert.
5 | 7320.000 | 41.7 31.4 7.8 49.5 39.2 73.9 53.9 24.4 14.7 | Vert.

Note: All other emissions have more than 20 dB margin.
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Operating mode:  Tx 2440MHz DH5 Y-plane
Emission level]

Frequency Reading | Reading C Factor Result Result Limit Limit | Margin | Margin
No. PK Ave PK Ave PK Ave PK Ave Ant.
MHZ) |1 aguvy | [aBuvy | 19B! | [aBuvim]| [dBuV/m] |[dBuV/m] |[[dBuv/m]| [dB] | [dB]
1 | 3678.074 | 55.6 53.9 -0.2 55.4 53.7 73.9 53.9 18.5 0.2 Hori.
2 | 4880.000 | 51.1 47.2 3.6 54.7 50.8 73.9 53.9 19.2 3.1 Hori.
3 | 7320.000 | 40.8 30.0 7.8 48.6 37.8 73.9 53.9 25.3 16.1 Hori.
4 | 8347.266 | 43.0 29.9 8.6 51.6 38.5 73.9 53.9 22.3 15.4 | Hori.
5 | 3678.077 | 49.9 46.3 -0.2 49.7 46.1 73.9 53.9 24.2 7.8 Vert.
6 | 4880.000 | 52.2 48.7 3.6 55.8 523 73.9 53.9 18.1 1.6 Vert.
7 | 7320.000 | 41.5 30.3 7.8 49.3 38.1 73.9 53.9 24.6 15.8 | Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2440MHz DH5 Z-plane
Emission level]

Frequency Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. PK Ave PK Ave PK Ave PK Ave Ant.
MHz] | 14y | (aBpvy | 9B | (aBpv/m) | [dBpV/m] | [dBuV/m] [[dBuV/m]| [dB] | [dB]
1 | 3677.997 | 52.8 50.4 -0.2 52.6 50.2 73.9 53.9 21.3 3.7 Hori.
2 | 4880.000 | 50.3 46.1 3.6 53.9 49.7 73.9 53.9 20.0 4.2 Hori.
3 | 7320.000 | 42.0 30.4 7.8 49.8 38.2 73.9 53.9 24.1 15.7 Hori.
4 | 3677981 | 51.5 48.3 -0.2 51.3 48.1 73.9 53.9 22.6 5.8 Vert.
5 | 4880.000 | 51.8 47.9 3.6 55.4 51.5 73.9 53.9 18.5 2.4 Vert.
6 | 7320.000 | 41.5 29.8 7.8 49.3 37.6 73.9 53.9 24.6 16.3 Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2440MHz 2DH5 X-plane
Emission level]

F Reading| Reading C Fact Result Result Limit Limit | Margin | Margin
No. | Y| PK Ave |7l PK Ave PK Ave PK | Ave | Ant
[MHz] [dBuV]| [dBuV] [dB] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3678.050 | 52.1 49.0 -0.2 51.9 48.8 73.9 53.9 22.0 5.1 Hori.
2 | 4880.000 | 48.1 40.7 3.6 51.7 443 73.9 53.9 22.2 9.6 Hori.
3 | 3678.050 | 52.7 50.4 -0.2 52.5 50.2 73.9 53.9 21.4 3.7 Vert.
4 | 4880.000 | 48.3 41.1 3.6 51.9 44.7 73.9 53.9 22.0 9.2 Vert.

Note: All other emissions have more than 20 dB margin.
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Operating mode:  Tx 2440MHz 2DH5 Y-plane
Emission level]

Fr N Reading | Reading C Factor Result Result Limit Limit | Margin | Margin
No. [e;}[‘g ]cy PK Ave T dag]o PK Ave PK Ave PK | Ave | Ant
z [dBuV]| [dBuV] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3678.083 | 54.5 52.4 -0.2 543 52.2 73.9 53.9 19.6 1.7 Hori.
2 | 4880.000 | 50.2 43.3 3.6 53.8 46.9 73.9 53.9 20.1 7.0 Hori.
3 | 3678.071 | 51.5 48.7 -0.2 51.3 48.5 73.9 53.9 22.6 5.4 Vert.
4 | 4880.000 | 49.9 429 3.6 53.5 46.5 73.9 53.9 20.4 7.4 Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2440MHz 2DH5 Z-plane
Emission level]

Fr N Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. F&‘I‘_‘;Z]Cy PK Ave | dg]" PK Ave PK Ave PK | Ave | Ant
[dBuV]| [dBuV] [dBuV/m]|[dBuV/m] |[dBuV/m] | [dBuV/m]| [dB] [dB]
1 | 3678.088 | 53.3 51.0 -0.2 53.1 50.8 73.9 53.9 20.8 3.1 Hori.
2 | 4880.000 | 484 40.7 3.6 52.0 443 73.9 53.9 21.9 9.6 Hori.
3 | 3678.093 | 49.1 44.8 -0.2 48.9 44.6 73.9 53.9 25.0 9.3 Vert.
4 | 4880.000 | 48.9 41.8 3.6 52.5 454 73.9 53.9 21.4 8.5 Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2440MHz 3DH5 X-plane
Emission level]

F Reading| Reading C Fact Result Result Limit Limit | Margin | Margin
No. r[el\‘}[lll_fn]cy PK Ave [T dag]or PK Ave PK Ave PK | Ave | Ant
z [dBuV]| [dBuV] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 ] 3678.046 | 51.3 48.3 -0.2 51.1 48.1 73.9 53.9 22.8 5.8 Hori.
2 | 4880.000 | 49.9 42.7 3.6 53.5 46.3 73.9 53.9 20.4 7.6 Hori.
3 | 3678.023 | 52.1 49.4 -0.2 51.9 49.2 73.9 53.9 22.0 4.7 Vert.
4 | 4880.000 | 51.2 44.2 3.6 54.8 47.8 73.9 53.9 19.1 6.1 Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2440MHz 3DH5 Y-plane
Emission level]

F Reading| Reading C Fact Result Result Limit Limit | Margin | Margin
No. r&%‘gn]cy PK Ave | d*g]or PK Ave PK Ave PK | Ave | Ant
z [dBuV] | [dBuV] [dBuV/m]|[dBuV/m]|[dBpV/m]|[dBuV/m]| [dB] [dB]
1 | 3677.987 | 54.5 52.7 -0.2 54.3 52.5 73.9 53.9 19.6 1.4 Hori.
2 | 4880.000 | 50.2 43.2 3.6 53.8 46.8 73.9 53.9 20.1 7.1 Hori.
3 | 3678.084 | 50.6 474 -0.2 50.4 47.2 73.9 53.9 23.5 6.7 Vert.
4 | 4880.000 | 49.6 42.5 3.6 53.2 46.1 73.9 53.9 20.7 7.8 Vert.

Note: All other emissions have more than 20 dB margin.
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Operating mode:  Tx 2440MHz 3DH5 Z-plane
Emission level]

F Reading | Reading C.Fact Result Result Limit Limit | Margin | Margin
No. r[elf/l[‘g“]cy PK Ave T dag]or PK Ave PK Ave PK | Ave | Ant
z [dBuV]| [dBuV] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3678.039 | 53.0 50.7 -0.2 52.8 50.5 73.9 53.9 21.1 34 Hori.
2 | 4880.000 | 48.0 40.7 3.6 51.6 44.3 73.9 53.9 22.3 9.6 Hori.
3 ] 3678.010 | 50.3 47.0 -0.2 50.1 46.8 73.9 53.9 23.8 7.1 Vert.
4 | 4880.000 | 50.9 43.7 3.6 54.5 473 73.9 53.9 19.4 6.6 Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2480MHz DH5 X-plane
Emission level]

Frequenc Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. U\‘}E{Z] Y| Pk Ave |V PK Ave PK Ave PK | Ave | Ant
[dBuV]| [dBuV] [dBuV/m]|[dBuV/m] |[dBuV/m] | [dBuV/m]| [dB] [dB]
1 | 3678.054 | 51.1 48.0 -0.2 50.9 47.8 73.9 53.9 23.0 6.1 Hori.
2 | 4960.000 | 51.6 47.8 3.8 55.4 51.6 73.9 53.9 18.5 23 Hori.
3 | 3678.060 | 52.0 49.2 -0.2 51.8 49.0 73.9 53.9 22.1 4.9 Vert.
4 | 4960.000 | 50.7 46.8 3.8 54.5 50.6 73.9 53.9 19.4 33 Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2480MHz DH5 Y-plane
[Emission level]

Frequency Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. PK Ave PK Ave PK Ave PK Ave Ant.
MHz] 1 gy | raBav] | 198 | [aBuv/m] | [dBuv/m] | [dBuV/m] | [dBuv/m]| [dB] | [dB]
1 | 3678.054 | 55.5 53.8 -0.2 55.3 53.6 73.9 53.9 18.6 0.3 Hori.
2 | 4960.000 | 53.3 49.7 3.8 57.1 53.5 73.9 53.9 16.8 0.4 Hori.
3 | 7440.000 | 43.4 32.8 8.0 51.4 40.8 73.9 53.9 22.5 13.1 Hori.
4 | 3678.055 | 49.6 454 -0.2 49.4 45.2 73.9 53.9 24.5 8.7 Vert.
5 | 4960.000 | 49.8 45.6 3.8 53.6 49.4 73.9 53.9 20.3 4.5 Vert.
6 | 7440.000 | 42.3 31.0 8.0 50.3 39.0 73.9 53.9 23.6 14.9 Vert.

Note: All other emissions have more than 20 dB margin.
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Operating mode:  Tx 2480MHz DH5 Z-plane
Emission level]

Fr N Reading | Reading C Factor Result Result Limit Limit | Margin | Margin
No. [e;}[‘g ]Cy PK Ave T dag]o PK Ave PK Ave PK | Ave | Ant
z [dBuV]| [dBuV] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3678.081 | 52.7 50.2 -0.2 52.5 50.0 73.9 53.9 21.4 3.9 Hori.
2 | 4960.000 | 51.2 47.2 3.8 55.0 51.0 73.9 53.9 18.9 2.9 Hori.
3 | 7440.000 | 41.9 30.3 8.0 49.9 38.3 73.9 53.9 24.0 15.6 | Hori.
4 | 3678.049 | 50.8 473 -0.2 50.6 47.1 73.9 53.9 23.3 6.8 Vert.
5 | 4960.000 | 52.3 48.8 3.8 56.1 52.6 73.9 53.9 17.8 1.3 Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2480MHz 2DH5 X-plane
Emission level]

Fr N Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. F&‘I‘;’Z]Cy PK Ave [T dag]o PK Ave PK Ave PK | Ave | Ant
[dBuV]| [dBuV] [dBuV/m]|[dBuV/m] | [dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3678.030 | 52.4 49.7 -0.2 52.2 49.5 73.9 53.9 21.7 4.4 Hori.
2 | 4960.000 | 48.2 40.8 3.8 52.0 44.6 73.9 53.9 21.9 9.3 Hori.
3 ] 3678.039 | 51.7 48.8 -0.2 51.5 48.6 73.9 53.9 224 5.3 Vert.
4 | 4960.000 | 48.3 40.7 3.8 52.1 44.5 73.9 53.9 21.8 9.4 Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2480MHz 2DH5 Y-plane
Emission level]

Fr N Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. F&‘I‘_‘;Z]Cy PK Ave |7 dg]" PK Ave PK Ave PK | Ave | Ant
[dBuV]| [dBuV] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3678.027 | 54.3 52.4 -0.2 54.1 52.2 73.9 53.9 19.8 1.7 Hori.
2 | 4134351 | 43.2 33.2 1.4 44.6 34.6 73.9 53.9 29.3 19.3 | Hori.
3 | 4960.000 | 49.2 42.2 3.8 53.0 46.0 73.9 53.9 20.9 7.9 Hori.
4 | 3678.037 | 48.9 44.6 -0.2 48.7 44.4 73.9 53.9 25.2 9.5 Vert.
5 | 4960.000 | 47.5 39.5 3.8 51.3 43.3 73.9 53.9 22.6 10.6 | Vert.

Note: All other emissions have more than 20 dB margin.

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http:/Avww.sgs.com. Attention is drawn
to the limitation of liability, indemnification and jurisdiction issues defined therein. Unless otherwise stated the results shown in this Test Report refer only to the sample(s) tested.
This Test Report cannot be reproduced expert, in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance
of this test reporl is unlawful and offenders  may be prosecuted to the fullest extent of the law.

C OB BT RS, H LI http://www.sgs.com TAFA AR —E RIS TR FMICAIL TRITSNET, £HOICHLEN T BED 85 S F - 4l
DOFPA J O FEFEE O H 2 ZEESIES W, MICFFICHRORVIRD | ZoaBRa & FICGM SR RIT, RV T VOB B LE T, ZOFERBEOERLISMIIL, BiAL0
HHIOHNTEG5 - LT 52 AU ET, - OREREELIFCER, ik, ASATHC & INEETHY . BRHICHT LCHENFEAHR LS - LIcR 0 2T,

SGS Japan Inc. |3-5-23, Kitayamata, Tsuzuki-ku, Yokohama 224-0021, Japan
t +81(0) 45 550 3520 f +81(0) 45 592 7506 URL: www.jp.sgs.com

| Member of the SGS Group (Société Générale de Surveillance)



Issue Date: 21 May 2019
Report No.: WE190325BC1-14
Model: FT3DR

Page 45 of 67

Operating mode:  Tx 2480MHz 2DH5 Z-plane
Emission level]

Fr N Reading | Reading C Factor Result Result Limit Limit | Margin | Margin
No. [e;}[‘g ]cy PK Ave T dag]o PK Ave PK Ave PK | Ave | Ant
z [dBuV]| [dBuV] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3678.033 | 52.8 50.2 -0.2 52.6 50.0 73.9 53.9 21.3 3.9 Hori.
2 | 4960.000 | 49.2 41.8 3.8 53.0 45.6 73.9 53.9 20.9 8.3 Hori.
3 | 3678.029 | 48.8 44.4 -0.2 48.6 44.2 73.9 53.9 25.3 9.7 Vert.
4 | 4960.000 | 49.6 42.3 3.8 53.4 46.1 73.9 53.9 20.5 7.8 Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2480MHz 3DH5 X-plane
Emission level]

Fr N Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. F&‘I‘_‘;Z]Cy PK Ave | dg]" PK Ave PK Ave PK | Ave | Ant
[dBuV]| [dBuV] [dBuV/m]|[dBuV/m] |[dBuV/m] | [dBuV/m]| [dB] [dB]
1 | 3678.015 | 51.5 48.8 -0.2 51.3 48.6 73.9 53.9 22.6 53 Hori.
2 | 4960.000 | 47.1 38.8 3.8 50.9 42.6 73.9 53.9 23.0 11.3 | Hori.
3 | 3678.033 | 523 49.6 -0.2 52.1 49.4 73.9 53.9 21.8 4.5 Vert.
4 | 4960.000 | 48.1 40.4 3.8 51.9 44.2 73.9 53.9 22.0 9.7 Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2480MHz 3DH5 Y-plane
Emission level]

F Reading| Reading C Fact Result Result Limit Limit | Margin | Margin
No. r[el\‘}[lll_fn]cy PK Ave [T dag]or PK Ave PK Ave PK | Ave | Ant
z [dBuV]| [dBuV] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3677.990 | 54.0 52.1 -0.2 53.8 51.9 73.9 53.9 20.1 2.0 Hori.
2 | 4960.000 | 51.1 44.0 3.8 54.9 47.8 73.9 53.9 19.0 6.1 Hori.
3 | 3677.995 | 50.5 46.9 -0.2 50.3 46.7 73.9 53.9 23.6 7.2 Vert.
4 | 4960.000 | 47.9 40.0 3.8 51.7 43.8 73.9 53.9 22.2 10.1 Vert.

Note: All other emissions have more than 20 dB margin.

Operating mode:  Tx 2480MHz 3DH5 Z-plane
Emission level]

F Reading| Reading C Fact Result Result Limit Limit | Margin | Margin
No. r&%‘gn]cy PK Ave | d*g]or PK Ave PK Ave PK | Ave | Ant
z [dBuV] | [dBuV] [dBuV/m]|[dBuV/m]|[dBpV/m]|[dBuV/m]| [dB] [dB]
1 | 3678.009 | 53.1 50.9 -0.2 52.9 50.7 73.9 53.9 21.0 3.2 Hori.
2 | 4960.000 | 49.7 41.9 3.8 53.5 45.7 73.9 53.9 20.4 8.2 Hori.
3 ] 3677.996 | 50.0 46.9 -0.2 49.8 46.7 73.9 53.9 24.1 7.2 Vert.
4 | 4960.000 | 49.8 42.1 3.8 53.6 459 73.9 53.9 20.3 8.0 Vert.

Note: All other emissions have more than 20 dB margin.
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Test Data (above 12GHz)

Tested sample: 1-1
Worst operating mode: Tx 2440MHz DH5 Z-plane
Emission level]
Frequency Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. PK Ave PK Ave PK Ave PK Ave Ant.
[MHz] [dB]

[dBuV] | [dBuV] [dBpV/m]|[dBuV/m] |[dBuV/m]|[dBuV/m]| [dB] | [dB]

Note: All emissions were under noise floor.
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Restricted bandedge measurement
Tested sample: 1-1

Operating mode:
[Emission level]

Tx 2402MHz DH5 X-plane

F Reading| Reading C Fact Result Result Limit Limit | Margin | Margin
No. r[el\‘}[‘gn]cy PK Ave [T d*g]"r PK Ave PK Ave PK | Ave | Ant
“l | [dBuv] | [dBupv] [dBuV/m] |[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 43.9 30.1 5.3 49.2 35.4 73.9 53.9 24.7 18.5 | Hori.
Operating mode:  Tx 2402MHz DH5 Y-plane
Emission level]
Reading| Reading Result Result Limit Limit | Margin | Margin
No. | T r[el\‘}[‘gn]cy PK Ave C'[Fd*g}"r PK Ave PK Ave PK | Ave | Ant
“l | [dBuv] | [dBupv] [dBuV/m] |[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 44.3 30.1 5.3 49.6 35.4 73.9 53.9 24.3 18.5 | Vert.
Operating mode:  Tx 2402MHz DH5 Z-plane
Emission level]
Reading| Reading Result Result Limit Limit | Margin | Margin
No. | T r{’ﬁ‘gn]cy PK Ave C'[Fd*gior PK Ave PK Ave PK | Ave | Ant
“l | [dBuv] | [dBpv] [dBuV/m] |[dBuV/m] |[dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 43.7 30.1 5.3 49.0 35.4 73.9 53.9 24.9 18.5 | Hori.
Operating mode:  Tx 2402MHz 2DH5 X-plane
Emission level]
Reading| Reading Result Result Limit Limit | Margin | Margin
No. Fri\%‘;ﬂcy PK | Ave C‘F;gtor PK Ave PK Ave PK | Ave | Ant.
MHz] ) gy | (aBuv] | 198 | [aBuv/m] |[dBuv/m] | [dBuV/m] | [dBuv/m]| [dB] | [dB]
1 | 2390.000 | 43.8 30.1 5.3 49.1 35.4 73.9 53.9 24.8 18.5 | Vert.
Operating mode:  Tx 2402MHz 2DHS5 Y-plane
Emission level]
Reading| Reading Result Result Limit Limit | Margin | Margin
No. | TSy | pg | Ave C'}z:g“’r PK Ave PK Ave PK | Ave | Ant
MHz] 1 vy | (aBuv] | 198 | [aBuv/m] | [dBuv/m] | [dBuV/m] | [dBuv/m]| [dB] | [dB]
1 | 2390.000 | 43.9 30.2 5.3 49.2 35.5 73.9 53.9 24.7 18.4 | Vert.
Operating mode:  Tx 2402MHz 2DH5 Z-plane
Emission level]
Reading| Reading Result Result Limit Limit | Margin | Margin
No. Frﬁf};gncy PK | Ave C'[}:;g“’r PK Ave PK Ave PK | Ave | Ant.
2l | [aBuv] | [dBuV] 1 | [aBuv/m] | [dBuV/m] | [dBuV/m] | [dBuv/m]| [dB] | [dB]
1 | 2390.000 | 43.6 30.2 5.3 48.9 35.5 73.9 53.9 25.0 18.4 | Hori.
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Operating mode:  Tx 2402MHz 3DH5 X-plane
Emission level]

Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
PK Ave | TTECOT - pK Ave PK Ave PK | Ave | Ant

(aBuv] | [aBuv] | 9B | [aBuv/m] | [dBuv/m] | [dBuv/m] | [dBuv/im]| [dB] | [dB]
1 | 2390.000 | 43.8 30.0 5.3 49.1 353 73.9 53.9 24.8 18.6 Vert.

Frequency

No. [MHz]

Operating mode:  Tx 2402MHz 3DH5 Y-plane
Emission level]

Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
PK Ave | TTECOTN pK Ave PK Ave PK | Ave | Ant

(@Buv] | (aBuv] | 9B | [dBuv/m] | [dBuV/m] | [dBuv/m] | [dBuvim]| [dB] | [dB]
1 | 2390.000 | 444 | 30.0 5.3 49.7 35.3 73.9 539 | 242 | 18.6 | Vert.

Frequency

No. [MHz]

Operating mode:  Tx 2402MHz 3DH5 Z-plane
Emission level]

Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
PK Ave | TUEOT) pK Ave PK Ave PK | Ave | Ant

(@Buv] | (aBuv] | 9B | [dBuv/m] | [dBuv/m] | [dBuv/m] | [dBuvim]| [dB] | [dB]
1 | 2390.000 | 43.6 | 29.9 5.3 48.9 35.2 73.9 539 | 25.0 | 18.7 | Hori.

Frequency

No. [MHz]
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Tested sample: 1-1

Operating mode:
Emission level]

Tx 2480MHz DH5 X-plane

F Reading| Reading C Fact Result Result Limit Limit | Margin | Margin
No. rﬁf/l[‘g;‘fy PK Ave | d*g]"r PK Ave PK Ave PK | Ave | Ant
[dBuV]| [dBuV] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 2483.500 | 43.8 30.2 6.0 49.8 36.2 73.9 53.9 24.1 17.7 | Vert.
Operating mode:  Tx 2480MHz DH5 Y-plane
Emission level]
Reading| Reading Result Result Limit Limit | Margin | Margin
No. Fr‘;‘}[ﬁncy PK | Ave C.I;agtor PK Ave PK Ave PK | Ave | Ant.
[MHz] [dBuV]| [dBuV] [dB] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 2483.500 | 43.8 30.1 6.0 49.8 36.1 73.9 53.9 24.1 17.8 | Vert.
Operating mode:  Tx 2480MHz DH5 Z-plane
Emission level]
Reading| Reading Result Result Limit Limit | Margin | Margin
No. Fr[el\‘}[lgn]cy PK | Ave C'[I;E"r PK Ave PK Ave PK | Ave | Ant.
“l | [dBuv] | [dBupv] [dBuV/m]|[dBuV/m]|[dBpV/m]|[dBpV/m]| [dB] | [dB]
1 | 2483.500 | 43.7 30.2 6.0 49.7 36.2 73.9 53.9 24.2 17.7 | Hori.
Operating mode:  Tx 2480MHz 2DH5 X-plane
Emission level]
Reading| Reading Result Result Limit Limit Margin | Margin
No. | T r{’ﬁ‘gn]cy PK Ave C'[Fd*gior PK Ave PK Ave PK | Ave | Ant
“l | [dBuv] | [dBpv] [dBuV/m] |[dBuV/m] |[dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2483.500 | 43.6 30.1 6.0 49.6 36.1 73.9 53.9 24.3 17.8 | Vert.
Operating mode:  Tx 2480MHz 2DH5 Y-plane
Emission level]
Reading| Reading Result Result Limit Limit | Margin | Margin
No. Fr[elf/l[‘l‘{e“]cy PK | Ave C'[}iiag;"r PK Ave PK Ave PK | Ave | Ant.
211 1dBuv]| [dBpv] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2483.500 | 43.8 30.1 6.0 49.8 36.1 73.9 53.9 24.1 17.8 | Vert.
Operating mode:  Tx 2480MHz 2DH5 Z-plane
Emission level]
Reading| Reading Result Result Limit Limit | Margin | Margin
No. Fre]f/ll‘gncy PK | Ave C'Z‘gtor PK Ave PK Ave PK | Ave | Ant.
MHz] ) vy | (aBuv] | 198 | [aBuv/m] |[dBuv/m] | [dBuV/m] | [dBuv/m]| [dB] | [dB]
1 | 2483.500 | 43.7 30.1 6.0 49.7 36.1 73.9 53.9 24.2 17.8 | Hori.
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Operating mode:  Tx 2480MHz 3DH5 X-plane
Emission level]

Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
PK Ave | TTECOT - pK Ave PK Ave PK | Ave | Ant

(aBuv] | [aBuv] | 9B | [aBuv/m] | [dBuv/m] | [dBuv/m] | [dBuv/im]| [dB] | [dB]
1 | 2483.500 | 43.5 299 6.0 49.5 35.9 73.9 53.9 24.4 18.0 Vert.

Frequency

No. [MHz]

Operating mode:  Tx 2480MHz 3DH5 Y-plane
Emission level]

Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
PK Ave | TTECOTN pK Ave PK Ave PK | Ave | Ant

(@Buv] | (aBuv] | 9B | [dBuv/m] | [dBuV/m] | [dBuv/m] | [dBuvim]| [dB] | [dB]
1 | 2483.500 | 435 | 29.9 6.0 49.5 35.9 73.9 539 | 244 | 18.0 | Vert.

Frequency

No. [MHz]

Operating mode:  Tx 2480MHz 3DH5 Z-plane
Emission level]

Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
PK Ave | TUEOT) pK Ave PK Ave PK | Ave | Ant

(@Buv] | (aBuv] | 9B | [dBuv/m] | [dBuv/m] | [dBuv/m] | [dBuvim]| [dB] | [dB]
1 | 2483.500 | 43.8 | 29.9 6.0 49.8 35.9 73.9 539 | 24.1 | 18.0 | Hori.

Frequency

No. [MHz]
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[Test Dayl]
Tested Date: 04 Apr. 2019 Temperature: 17 degC
Humidity: 29 % Atmos. Press: 1017 hPa
[Test Day2]
Tested Date: 05 Apr. 2019 Temperature: 18 degC
Humidity: 36 % Atmos. Press: 1009 hPa
[Test Day3]
Tested Date: 08 Apr. 2019 Temperature: 20 degC
Humidity: 43 % Atmos. Press: 1009 hPa
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2.8 AC power line conducted emissions
Test setup
Test setup was implemented according to the method of ANSI C63.10 clause 6.2 .

Test procedure
Measurement procedures were implemented according to the method of ANSI C63.10 clause 6.2.

Applicable rule and limitation
FCC 15.207
RSS-Gen Sec. 8.8

AC power line conducted emissions limits

Frequency of Emission Conducted emissions Limit [dBuV]
[MHz] Quasi-peak Average
0.15-0.5 66 to 56 * 56t046 *
05-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency. The lower limit applies at the band edges.

Test equipment used (refer to List of utilized test equipment)

Test software used
EMI Ver. 5.9

Calculation method
The Correction Factor and Result are calculated as followings.

Correction Factor [dB] = ISN Factor [dB] + Loss [dB]
Result [dBuV] = Reading [dBuV] + Correction Factor [dB]

Test results - This item was not tested.
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Test Data

Tested sample: -
Operating mode: -

[Emission level]

Fr Reading | Reading Factor Result | Result Limit Limit Margin | Margin
[M;’{qz'] QP Ave [ZCB‘]’ QP Ave QP Ave QP Ave | Line
[dBuV] | [dBuV] [dBuV] | [dBuV] | [dBuV] | [dBuV] [dB] [dB]
[Chart]
Tested Date: - Temperature: - degC
Humidity: -% Atmos. Press: - hPa
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2.9 Radiated emissions (Receiver)

Test setup
Test setup was implemented according to the method of ANSI C63.4 clause 6 “General requirements
for EUT equipment arrangements and operation”, clause 8.2 and Annex H.3 “Radiated emission
measurements setup”.

Test procedure
Measurement procedures were implemented according to the method of ANSI C63.4 clauses 8.2.
The EUT is place on a non-conducted table which is 0.8 m height from a ground plane and the measurement
antenna to EUT distance is 3 meters. The turn table is rotated for 360 degrees to determine the maximum
emission level.
The antenna height scanned between 1 m and 4 m, and the antenna rotated to repeat the measurements for
both the horizontal and vertical antenna polarizations.
The spectrum analyzer and receiver are set to the followings;
RBW=100 kHz (up to 1000 MHz) or 1 MHz (above 1000 MHz) ,
VBW= 300 kHz (up to 1000 MHz) or 3 MHz (above 1000 MHz)
Final measurement is carried out with a receiver RBW of 120 kHz (up to 1000 MHz), or 1 MHz
(above 1000 MHz).

Applicable rule and limitation
RSS-Gen Sec.7.3 Radiated emissions limits

Frequency Field Strength Measurement Field Strength
[MHz] [LWV/m] Distance [m] [dBuV/m]
30— 88 100 3 40.0
88216 150 3 43.5

216 — 960 200 3 46.0

Above 960 500 3 53.9

In the emission table above, the tighter limit applies at the band edges.

The emission limits shown in the above table are based on measurements employing a QP detector (up to

1000 MHz) or AVE/PEAK detector (above 1000 MHz).

Test results - Complied with requirement

Test equipment used (refer to List of utilized test equipment)

ACO1 TRO6

CL11 PR12

BAO7 CL30

CL38 PR12

DHO06

Test software used
EMI1 Ver. 5.9

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http:/Avww.sgs.com. Attention is drawn
to the limitation of liability, indemnification and jurisdiction issues defined therein. Unless otherwise stated the results shown in this Test Report refer only to the sample(s) tested.
This Test Report cannot be reproduced expert, in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance
of this test report is unlawful and offenders may be prosecuted to the fullest extent of the law.

C OB BT RS, H LI http://www.sgs.com TAFA AR —E RIS TR FMICAIL TRITSNET, £HOICHLEN T BED 85 S F - 4l
D Fe O FEFIE O H 2 2 E <7280, fUICFHTHRLOZROIRD | Z OB S F ISR S e/ R, IR 7 v O /IR L £, ZOHE REOERLSMIIL, Beitnrno
FHIOF 2520 2 L MERT 2 2 L2507, ZOMEMEHL MM CLE, M1, WEATLHILTEETHY , EXFITH L UIENTFEEZMH L LIch 7,

SGS Japan Inc. |3-5-23, Kitayamata, Tsuzuki-ku, Yokohama 224-0021, Japan
t +81(0) 45 550 3520 f +81(0) 45 592 7506 URL: www.jp.sgs.com

| Member of the SGS Group (Société Générale de Surveillance)



Issue Date: 21 May 2019
Report No.: WE190325BC1-14
Model: FT3DR

Page 56 of 67

Calculation method
The Correction Factor and Result are calculated as followings.

Correction Factor [dB/m] = Ant. Factor [dB/m] + Loss [dB] — Gain [dB]
Result [dBuV/m] = Reading [dBuV] + Correction Factor [dB/m]

Test Data (below 1GHz)
Tested sample: 1-1

Operating mode:  Rx 2402MHz X-plane

Emission level]

No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 220.295 24.7 12.0 8.8 30.2 15.3 46.0 30.7 Hori.
2 375.850 36.0 15.7 10.0 30.2 31.5 46.0 14.5 Hori.
3 407.971 30.9 16.4 10.3 30.2 27.4 46.0 18.6 Hori.
Note: All other emissions were under noise floor.
Operating mode:  Rx 2402MHz Y-plane
Emission level]
No. Frequency | Reading | Factor Loss Gain Result Limit Margin Ant.
[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m]|[dBpV/m]| [dB]
1 375.850 31.9 15.7 10.0 30.2 27.4 46.0 18.6 Hori.
Note: All other emissions were under noise floor.
Operating mode:  Rx 2402MHz Z-plane
Emission level]
No. Frequency | Reading | Factor Loss Gain Result Limit Margin Ant.
[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m]|[dBpV/m]| [dB]
1 527.948 28.0 17.7 11.0 30.1 26.6 46.0 19.4 Vert.
2 539.393 26.0 17.9 11.1 30.1 249 46.0 21.1 Vert.
3 555.978 30.6 18.1 11.2 30.1 29.8 46.0 16.2 Vert.
Note: All other emissions were under noise floor.
Operating mode:  Rx 2440MHz X-plane
Emission level]
No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 206.425 22.1 11.7 8.7 30.2 12.3 43.5 31.2 Hori.
2 375.850 34.1 15.7 10.0 30.2 29.6 46.0 16.4 Hori.
3 547.928 22.2 18.0 11.2 30.1 21.3 46.0 24.7 Hori.

Note: All other emissions were under noise floor.
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Operating mode:  Rx 2440MHz Y-plane

Emission level]

No Frequency | Reading | Factor Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] )
1 375.850 30.5 15.7 10.0 30.2 26.0 46.0 20.0 Hori.
2 391.998 28.5 16.1 10.1 30.2 24.5 46.0 21.5 Hori.
Note: All other emissions were under noise floor.
Operating mode:  Rx 2440MHz Z-plane
[Emission level]
No. Frequency | Reading | Factor Loss Gain Result Limit Margin Ant.
[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m]|[dBpV/m]| [dB]
1 339.981 28.4 14.6 9.7 30.2 22.5 46.0 23.5 Hori.
2 375.850 30.4 15.7 10.0 30.2 25.9 46.0 20.1 Vert.
3 555.997 29.9 18.1 11.2 30.1 29.1 46.0 16.9 Vert.
Note: All other emissions were under noise floor.
Operating mode:  Rx 2480MHz X-plane
Emission level]
No. Frequency | Reading | Factor Loss Gain Result Limit Margin Ant.
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB]
1 375.850 35.9 15.7 10.0 30.2 314 46.0 14.6 Hori.
2 900.682 24.6 20.4 12.6 29.3 28.3 46.0 17.7 Hori.
Note: All other emissions were under noise floor.
Operating mode:  Rx 2480MHz Y-plane
Emission level]
No. Frequency | Reading | Factor Loss Gain Result Limit Margin Ant.
[MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBpV/m] [dB]
1 375.850 32.1 15.7 10.0 30.2 27.6 46.0 18.4 Hori.
Note: All other emissions were under noise floor.
Operating mode:  Rx 2480MHz Z-plane
Emission level]
No. Frequency | Reading | Factor Loss Gain Result Limit Margin Ant.
[MHz] [dBuV] | [dB/m] [dB] [dB] [dBuV/m] | [dBpV/m] [dB]
1 375.850 30.3 15.7 10.0 30.2 25.8 46.0 20.2 Hori.
2 375.850 30.2 15.7 10.0 30.2 25.7 46.0 20.3 Vert.
3 547.998 29.9 18.0 11.2 30.1 29.0 46.0 17.0 Vert.

Note: All other emissions were under noise floor.
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Test Data (Above 1000MHz)
Tested sample: 1-1

Operating mode:  Rx 2402MHz X-plane
Emission level]

Frequency Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. PK Ave PK Ave PK Ave PK Ave Ant.
[MHZ] [dBuV]| [dBuV] [dB] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3006.800 | 48.7 43.8 -2.6 46.1 41.2 73.9 53.9 27.8 12.7 | Hori.
2 | 3678.023 | 51.7 49.3 -1.0 50.7 48.3 73.9 53.9 23.2 5.6 Hori.
3 | 3006.800 | 51.5 48.3 -2.6 48.9 45.7 73.9 53.9 25.0 8.2 Vert.
4 | 3678.080 | 524 50.3 -1.0 51.4 49.3 73.9 53.9 22.5 4.6 Vert.
5 | 6013.601 | 42.6 34.0 4.4 47.0 38.4 73.9 53.9 26.9 15.5 Vert.
6 | 8353.638 | 414 28.6 8.0 49.4 36.6 73.9 53.9 24.5 17.3 Vert.

Operating mode:  Rx 2402MHz Y-plane
Emission level]

Frequency Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. PK Ave PK Ave PK Ave PK Ave Ant.
[MHz] [dBuV]| [dBuV] [dB] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3006.800 | 48.2 43.1 -2.6 45.6 40.5 73.9 53.9 28.3 13.4 | Hori.
2 | 3678.023 | 54.2 52.4 -1.0 53.2 51.4 73.9 53.9 20.7 2.5 Hori.
3 | 6013.601 | 42.4 333 4.4 46.8 37.7 73.9 53.9 27.1 16.2 | Hori.
4 | 8344.166 | 41.9 29.3 8.0 49.9 37.3 73.9 53.9 24.0 16.6 | Hori.
5 | 3006.800 | 52.0 49.2 -2.6 49.4 46.6 73.9 53.9 24.5 7.3 Vert.
6 | 3678.080 | 49.7 46.6 -1.0 48.7 45.6 73.9 53.9 25.2 8.3 Vert.
7 | 6013.601 | 41.9 31.9 4.4 46.3 36.3 73.9 53.9 27.6 17.6 | Vert.

Operating mode:  Rx 2402MHz Z-plane
Emission level]

Frequency Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. PK Ave PK Ave PK Ave PK Ave Ant.
[MHz] [dBuV]| [dBuV] [dB] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] [dB]
1 | 3006.801 | 51.9 49.1 -2.6 49.3 46.5 73.9 53.9 24.6 7.4 Hori.
2 | 3678.043 | 52.7 50.7 -1.0 51.7 49.7 73.9 53.9 22.2 4.2 Hori.
3 | 6013.601 | 42.7 34.2 4.4 47.1 38.6 73.9 53.9 26.8 15.3 | Hori.
4 | 3006.801 | 48.9 44.0 -2.6 46.3 414 73.9 53.9 27.6 12.5 | Vert.
5 | 3678.075 | 49.6 46.2 -1.0 48.6 45.2 73.9 53.9 25.3 8.7 Vert.
6 | 6013.601 | 41.6 31.3 4.4 46.0 35.7 73.9 53.9 279 18.2 | Vert.
7 | 8350.814 | 41.7 28.5 8.0 49.7 36.5 73.9 53.9 24.2 17.4 | Vert.
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Operating mode:  Rx 2440MHz X-plane
Emission level]

Frequency Reading | Reading C Factor Result Result Limit Limit | Margin | Margin
No. PK Ave PK Ave PK Ave PK Ave Ant.
MHZ) |1 aguvy | [aBuvy | 19B! | [aBuvim]| [dBuV/m] |[dBuV/m] |[[dBuv/m]| [dB] | [dB]
1 | 3006.801 | 47.5 42.5 -2.6 44.9 39.9 73.9 53.9 29.0 14.0 | Hori.
2 | 3678.082 | 51.2 48.7 -1.0 50.2 47.7 73.9 53.9 23.7 6.2 Hori.
3 ] 6013.601 | 41.3 30.5 4.4 45.7 34.9 73.9 53.9 28.2 19.0 | Hori.
4 | 3006.801 | 52.1 49.4 -2.6 49.5 46.8 73.9 53.9 24.4 7.1 Vert.
5 | 3678.092 | 53.0 50.9 -1.0 52.0 49.9 73.9 53.9 21.9 4.0 Vert.
6 | 6013.601 | 42.2 33.6 4.4 46.6 38.0 73.9 53.9 27.3 159 | Vert.

Operating mode:  Rx 2440MHz Y-plane
Emission level]

Frequency Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. PK Ave PK Ave PK Ave PK Ave Ant.
[MHz] [dBuV] | [dBuV] [dB] [dBuV/m]|[dBuV/m]|[dBpV/m]|[dBuV/m]| [dB] [dB]
1 | 3006.801 | 47.7 42.6 -2.6 45.1 40.0 73.9 53.9 28.8 13.9 | Hori.
2 | 3678.082 | 54.0 52.3 -1.0 53.0 51.3 73.9 53.9 20.9 2.6 Hori.
3 ] 6013.601 | 42.3 33.1 4.4 46.7 37.5 73.9 53.9 27.2 16.4 | Hori.
4 | 8331.816 | 419 28.8 8.0 49.9 36.8 73.9 53.9 24.0 17.1 Hori.
5 | 3006.801 51.9 49.0 -2.6 49.3 46.4 73.9 53.9 24.6 7.5 Vert.
6 | 3678.092 | 50.0 46.5 -1.0 49.0 45.5 73.9 53.9 24.9 8.4 Vert.
7 | 6013.601 | 41.9 32.0 4.4 46.3 36.4 73.9 53.9 27.6 17.5 Vert.

Operating mode:  Rx 2440MHz Z-plane
Emission level]

Frequency Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. PK Ave PK Ave PK Ave PK Ave Ant.
MHZ) |1 aguvy | [aBuvy | 19B! | [aBuvim]| [dBuv/m] |[dBuV/m] |[[dBuv/m]| [dB] | [dB]
1 | 3006.801 | 52.1 49.4 -2.6 49.5 46.8 73.9 53.9 244 7.1 Hori.
2 | 3678.082 | 53.7 51.9 -1.0 52.7 50.9 73.9 53.9 21.2 3.0 Hori.
3 | 6013.601 | 42.2 333 4.4 46.6 37.7 73.9 53.9 27.3 16.2 | Hori.
4 | 3006.801 | 47.8 42.7 -2.6 45.2 40.1 73.9 53.9 28.7 13.8 Vert.
5 | 3678.092 | 49.9 46.7 -1.0 48.9 45.7 73.9 53.9 25.0 8.2 Vert.
6 | 6013.601 | 42.0 32.0 4.4 46.4 36.4 73.9 53.9 27.5 17.5 Vert.
7 | 8339.416 | 41.8 28.9 8.0 49.8 36.9 73.9 53.9 24.1 17.0 | Vert.
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Operating mode:  Rx 2480MHz X-plane
Emission level]

Frequency Reading | Reading C Factor Result Result Limit Limit | Margin | Margin
No. PK Ave PK Ave PK Ave PK Ave Ant.
MHZ) |1 aguvy | [aBuvy | 19B! | [aBuvim]| [dBuV/m] |[dBuV/m] |[[dBuv/m]| [dB] | [dB]
1 | 3006.801 | 47.8 42.8 -2.6 45.2 40.2 73.9 53.9 28.7 13.7 | Hori.
2 | 3678.082 | 51.5 49.2 -1.0 50.5 48.2 73.9 53.9 23.4 5.7 Hori.
3 ] 6013.601 | 41.0 29.9 4.4 454 343 73.9 53.9 28.5 19.6 | Hori.
4 | 3006.801 | 514 48.4 -2.6 48.8 45.8 73.9 53.9 25.1 8.1 Vert.
5 | 3678.092 | 52.9 50.7 -1.0 51.9 49.7 73.9 53.9 22.0 4.2 Vert.
6 | 6013.601 | 42.6 32.6 4.4 47.0 37.0 73.9 53.9 26.9 16.9 | Vert.

Operating mode:  Rx 2480MHz Y-plane
Emission level]

Frequency Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. PK Ave PK Ave PK Ave PK Ave Ant.
[MHz] [dBuV] | [dBuV] [dB] [dBuV/m]|[dBuV/m]|[dBpV/m]|[dBuV/m]| [dB] [dB]
1 | 3006.801 | 48.0 43.0 -2.6 454 40.4 73.9 53.9 28.5 13.5 Hori.
2 | 3678.082 | 53.7 52.0 -1.0 52.7 51.0 73.9 53.9 21.2 2.9 Hori.
3 | 6013.601 | 42.0 32.6 4.4 46.4 37.0 73.9 53.9 27.5 16.9 | Hori.
4 | 8338.466 | 424 29.3 8.0 50.4 37.3 73.9 53.9 23.5 16.6 Hori.
5 | 3006.801 50.0 46.3 -2.6 474 43.7 73.9 53.9 26.5 10.2 Vert.
6 | 3678.092 | 493 45.5 -1.0 48.3 44.5 73.9 53.9 25.6 9.4 Vert.
7 | 6013.601 | 42.5 31.3 4.4 46.9 35.7 73.9 53.9 27.0 18.2 Vert.

Operating mode:  Rx 2480MHz Z-plane
Emission level]

Frequency Reading| Reading C Factor Result Result Limit Limit | Margin | Margin
No. PK Ave PK Ave PK Ave PK Ave Ant.
MHZ) |1 aguvy | [aBuvy | 19B! | [aBuvim]| [dBuv/m] |[dBuV/m] |[[dBuv/m]| [dB] | [dB]
1 | 3006.801 | 51.4 48.4 -2.6 48.8 45.8 73.9 53.9 25.1 8.1 Hori.
2 | 3678.082 | 54.2 52.4 -1.0 53.2 51.4 73.9 53.9 20.7 2.5 Hori.
3 | 6013.601 | 42.1 33.1 4.4 46.5 37.5 73.9 53.9 274 16.4 | Hori.
4 | 3006.801 | 484 43.6 -2.6 45.8 41.0 73.9 53.9 28.1 12.9 | Vert.
5 | 3678.092 | 49.1 45.3 -1.0 48.1 443 73.9 53.9 25.8 9.6 Vert.
6 | 6013.601 | 41.4 31.7 4.4 45.8 36.1 73.9 53.9 28.1 17.8 | Vert.
7 | 8334.666 | 42.1 29.0 8.0 50.1 37.0 73.9 53.9 23.8 16.9 | Vert.
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2.10 AC power line conducted emissions (Receiver)

Test setup
Test setup was implemented according to the method of ANSI C63.4 clause 6 “General requirements
for EUT equipment arrangements and operation” and Annex H.1 “AC power line conducted emission
measurements setup”.

Test procedure
Measurement procedures were implemented according to the method of ANSI C63.4 clauses 7, clause
13.1.3 and Annex H.2 “AC power line conducted emission measurements”.
Exploratory measurements were used the spectrum analyzer to identify the frequency of the emission that has
the highest amplitude relative to the limit by operating the EUT in a range of typical modes of operation,
cable positions, and with a typical system equipment configuration and arrangement.
Final ac power line conducted emission measurements were performed based on the exploratory tests.
The EUT cable configuration and arrangement and mode of operation that produced the emission with the
highest amplitude relative to the limit are selected for the final measurement.
When the measurement value is grater than average limitation the average detection measurements were
performed.

Applicable rule and limitation
RSS-Gen Sec.7.3 AC power line conducted emissions limits

Frequency of Emission Conducted emissions Limit [dBuV]
[MHz] Quasi-peak Average
0.15-0.5 66 to 56 * 56 to 46 *
05-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency. The lower limit applies at the band edges.

Test equipment used (refer to List of utilized test equipment)

Test software used
EMI Ver. 5.9

Calculation method
The Correction Factor and Result are calculated as followings.

Correction Factor [dB] = ISN Factor [dB] + Loss [dB]
Result [dBuV] = Reading [dBuV] + Correction Factor [dB]

Test results - This itesm was not tested.

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http:/Avww.sgs.com. Attention is drawn

to the limitation of liability, indemnification and jurisdiction issues defined therein. Unless otherwise stated the results shown in this Test Report refer only to the sample(s) tested.

This Test Report cannot be reproduced expert, in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance

of this test report is unlawful and offenders may be prosecuted to the fullest extent of the law. ) .

OB L E ;;E%Zé‘ﬂf:\ H LT http://www.sgs.com TAFNATREIR Y —E AT 5 FMAICAIL TRITSHET, THLICHARIN TV L8 B9 X - i
D Fe O FEFIE O H 2 2 E <7280, fUICFHTHRLOZROIRD | Z OB S F ISR S e/ R, IR 7 v O /IR L £, ZOHE REOERLSMIIL, Beitnrno
FHIOF 2520 2 L MERT 2 2 L2507, ZOMEMEHL MM CLE, M1, WEATLHILTEETHY , EXFITH L UIENTFEEZMH L LIch 7,

SGS Japan Inc. |3-5-23, Kitayamata, Tsuzuki-ku, Yokohama 224-0021, Japan
t +81(0) 45 550 3520 f +81(0) 45 592 7506 URL: www.jp.sgs.com

| Member of the SGS Group (Société Générale de Surveillance)



Issue Date: 21 May 2019
Report No.: WE190325BC1-14
Model: FT3DR

Page 64 of 67

Test Data

Tested sample: -
Operating mode: -

[Emission level]

Fr Reading | Reading Factor Result | Result Limit Limit Margin | Margin
[Mf{qz'] QP Ave [ZCB‘]’ QP Ave QP Ave QP Ave | Line
[dBuV] | [dBuV] [dBuV] | [dBuV] | [dBuV] | [dBuV] [dB] [dB]
[Chart]
Tested Date: - Temperature: - degC
Humidity: -% Atmos. Press: - hPa
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ID No. Kind of Equipment Manufacturer Model No. Serial Number Cal. Date Cal. until
ACO1(EM) | Anechoic Chamber (1st test room) JSE 203397C - 2018/4/14 2019/4/30
ACO1(EG) | Anechoic Chamber (Ist test room) JSE 203397C - 2019/3/30 2020/3/31

BAO7 Bilogical Antenna TESEQ CBL6143A 26670 2018/12/7 2019/12/31

CHO1 Conical Horn Antenna (12-18GHz) ETS-Lindgren 3163-05 00126641 2019/3/4 2021/3/31

CL11 RF Cable for RE RFT - - 2019/3/19 2020/3/31
CL30 RF Cable 5m SUHNER SUCOFLEX104PE MY3599 2019/1/23 2020/1/31
CL31 RF Cable 1m Junkosha MWX221 1303S118 2019/1/23 2020/1/31
CL38 RF Cable 2m Junkosha MWX221 1603S626 2019/1/23 2020/1/31
DHO06 DRG Horn Antenna A.H. Systems SAS-571 1339 2018/6/19 2020/6/30
HPF4 High Pass Filter (3000MHz) Tokyo KEIKI TF23LCCZGA 9001 2018/12/4 2019/12/31
LP06 Loop Antenna ETS-Lindgren 6502 00164299 2018/4/3 2019/4/30

LPF1 Low Pass Filter (1000MHz) M-City LPF1000-04 RF0012-01 2019/3/20 2020/3/31

PR12 Pre. Amplifier (1-26G) Agilent Technologies 8449B 3008A02513 2019/1/23 2020/1/31

PR21 Pre. Amplifier Anritsu MHG648A 6200467119 2018/12/4 2019/12/31

SHO1 Standard Horn Antenna (18-26G) A.H. Systems SAS-572 208 2018/7/12 2020/7/31
TRO6 (;f;tzif;;i;’;) Rohde & Schwarz ESU26 100002 2018/10/11 | 2019/10/31
AT33 Attenuator 10dB 26GHz INMET 26A-10 - 2018/7/13 2019/7/31

The measuring equipment, which was utilized in performing the tests documented herein, has been calibrated
in accordance with the manufacturer's recommendations for utilizing calibration equipment, which is
traceable to recognized national standards.
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